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1. GENERAL INFORMATION

Applicant:
Address:

FCC ID:
EUT Type:
Model name(s):

Date of Test:
Place of Tests:

Pantech Co., Ltd.

Pantech Bldg, I-2, DMC, Sangam-dong, Mapo-gu, Seoul, 121-792, Korea

JYCCDMAPTL21

GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC

CDMA PTL21

July 13, 2012 ~ Aug 14, 2012
HCT Co., Ltd.

105-1, Jangam-ri , Majang-Myeon, Icheon-si, Kyunggi-Do, 467-811, KOREA.

(IC Recognition No. : 5944A-3)

2. EUT DESCRIPTION

EUT Type GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC
FCC Model Name CDMA PTL21
Power Supply DC 3.7V

Battery type

Li-ion Battery(Standard)

Frequency Range

TX: 2412 MHz ~ 2462 MHz
RX: 2412 MHz ~ 2462 MHz

Max. RF Output Power:

Peak Wi-Fi 802.11b (22.53 dBm) / Wi-Fi 802.11g (22.59 dBm) ) / Wi-Fi 802.11n (2.4 GHz) (20.40 dBm)

Average | Wi-Fi802.11b (15.14 dBm) / Wi-Fi 802.11g (13.68 dBm) ) / Wi-Fi 802.11n (2.4 GHz) (11.35 dBm)

Modulation Type

DSSS/CCK(802.11b), OFDM(802.114a, 802.11g, 802.11n)

Antenna Specification

Manufacturer: ARRO CO.LTD
Antenna type: Pattern Antenna
Peak Gain : -0.78 dBi

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No. Date of Issue: EUT Type:
HCTR1208FR30 August 20, 2012 GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC

FCC ID:
JYCCDMAPTL21
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3. TEST METHODOLOGY
The measurement procedure described in the American National Standard for Testing Unlicensed
Wireless Devices(ANSI C63.10-2009) and FCC KDB 558074 D01 DTS Meas Guidance V01 dated
January 18, 2012 entitled “Guidance for Performing Compliance Measurements on Digital

Transmission Systems(DTS) Operating Under §15.247” were used in the measurement.

3.1 EUT CONFIGURATION

The EUT configuration for testing is installed on RF field strength measurement to meet the
Commissions requirement and operating in a manner that intends to maximize its emission
characteristics in a continuous normal application.

3.2 EUT EXERCISE

The EUT was operated in the engineering mode to fix the Tx frequency that was for the purpose of
the measurements. According to its specifications, the EUT must comply with the requirements of
the Section 15.207, 15.209 and 15.247 under the FCC Rules Part 15 Subpart C.

3.3 GENERAL TEST PROCEDURES

Conducted Emissions

The EUT is placed on the turntable, which is 0.8 m above ground plane. According to the
requirements in Section 6.2 of ANSI C63.10. (Version :2009) Conducted emissions from the EUT
measured in the frequency range between 0.15 MHz and 30MHz using CISPR Quasi-peak and
average detector modes.

Radiated Emissions

The EUT is placed on a turn table, which is 0.8 m above ground plane. The turntable shall rotate
360 degrees to determine the position of maximum emission level. EUT is set 3 m away from the
receiving antenna, which varied from 1 m to 4 m to find out the highest emission. And also, each
emission was to be maximized by changing the polarization of receiving antenna both horizontal
and vertical. In order to find out the max. emission, the relative positions of this hand-held
transmitter (EUT) was rotated through three orthogonal axes according to the requirements in
Section 6.3 of ANSI C63.10. (Version: 2009).

3.4 DESCRIPTION OF TEST MODES

The EUT has been tested under operating condition. Test program used to control the EUT for
staying in continuous transmitting and receiving mode is programmed.

Channel low, mid and high with highest data rate (worst case) is chosen for full testing.

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
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4. INSTRUMENT CALIBRATION
The measuring equipment, which was utilized in performing the tests documented herein, has
been calibrated in accordance with the manufacturer's recommendations for utilizing calibration
equipments, which is traceable to recognized national standards.

5. FACILITIES AND ACCREDITATIONS

5.1 FACILITIES

The SAC(Semi-Anechoic Chamber) and conducted measurement facility used to collect the
radiated data are located at the 105-1, Jangam-ri, Majang-Myeon, Icheon-si, Kyunggi-Do, 467-811,
Korea. The site is constructed in conformance with the requirements of ANSI C63.4.
(Version :2003) and CISPR Publication 22. Detailed description of test facility was submitted to the
Commission and accepted dated March 02, 2011 (Registration Number: 90661)

5.2 EQUIPMENT

Radiated emissions are measured with one or more of the following types of Linearly polarized
antennas: tuned dipole, bi-conical, log periodic, bi-log, and/or ridged waveguide, horn. Spectrum
analyzers with pre-selectors and quasi-peak detectors are used to perform radiated measurements.
Conducted emissions are measured with Line Impedance Stabilization Networks and EMI Test
Receivers. Calibrated wideband preamplifiers, coaxial cables, and coaxial attenuators are also
used for making measurements.

All receiving equipment conforms to CISPR Publication 16-1, “Radio Interference Measuring
Apparatus and Measurement Methods.”

FCC PT.15.247
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6. ANTENNA REQUIREMENTS

According to FCC 47 CFR §15.203:
“An intentional radiator antenna shall be designed to ensure that no antenna other than that
furnished by the responsible party can be used with the device. The use of a permanently attached

antenna or of an antenna that uses a unique coupling to the intentional radiator shall be
considered sufficient to comply with the provisions of this section.”

* The antennas of this E.U.T are permanently attached.

*The E.U.T Complies with the requirement of §15.203

FCC PT.15.247
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7. SUMMARY TEST OF RESULTS

Test
Test Description FCC Part Section(s) Test Limit Test Condition
Result
6 dB Bandwidth 815.247(a)(2) > 500 kHz PASS
Conducted Maximum Peak
§15.247(b)(3) <1 Watt PASS
Output Power
Power Spectral Density §15.247(e) <8 dBm/ 3 kHz Band CONDUCTED PASS
Band Edge(Out of Band
8§15.247(d) Conducted < 20 dBc PASS
Emissions)
AC Power line Conducted
§15.207 cf. Section 8.6 PASS
Emissions
Radiated Spurious Emissions §15.205, 15.209 cf. Section 8.5.1 PASS
RADIATED
Radiated Restricted Band §15.247(d), 15.205,
cf. Section 8.5.2 PASS
Edge 15.209

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1208FR30

Date of Issue:
August 20, 2012

EUT Type:
GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC

FCC ID:
JYCCDMAPTL21

Page 8 of 118




HCT

FECT SRR LT

8. TEST RESULT
8.1 6 dB BANDWIDTH MEASUREMENT (802.11b/g/n)
Test Requirements and limit, 815.247(a)(2)

The bandwidth at 6 dB down from the highest in-band spectral density is measured with a

spectrum analyzer connected to the receive antenna while the EUT is operating in transmission

mode at the appropriate frequencies.

The minimum permissible 6 dB bandwidth is 500 kHz.

W] TEST CONFIGURATION

| i

|' AL

m] TEST PROCEDURE
The transmitter output is connected to the Spectrum Analyzer.

Coax cable

5
..]

Spectrum Analyzer

The Spectrum Analyzer is set to
RBW =1 -5 % of the EBW

VBW = 3 * RBW
SPAN =40 MHz
Detector = Peak

Trace mode = max hold

Sweep = auto couple
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m] TEST RESULTS
Conducted 6 dB Bandwidth Measurements for 802.11b

802.11b Mode
Measured Bandwidth | Minimum Bandwidth )
Channel Pass / Fail
Frequency [MHz] [MHz] [MHz]
No.

2412 1 8.453 0.500 Pass

2437 6 8.264 0.500 Pass

2462 11 8.029 0.500 Pass

Conducted 6 dB Bandwidth Measurements for 802.11g

802.11g Mode _ o _
Measured Bandwidth | Minimum Bandwidth )
Channel Pass / Fail
Frequency [MHz] [MHz] [MHZz]
No.

2412 1 16.470 0.500 Pass

2437 6 16.480 0.500 Pass

2462 11 16.530 0.500 Pass

Conducted 6 dB Bandwidth Measurements for 802.11n

802.11n Mode _ o _
Measured Bandwidth | Minimum Bandwidth )
Channel Pass / Fail
Frequency [MHz] [MHz] [MHz]
No.
2412 1 17.700 0.500 Pass
2437 6 17.730 0.500 Pass
2462 11 17.720 0.500 Pass
?ng;é,fgg FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR30 August 20, 2012 GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21

Page 1 0 of 118




T

FECT SRR LT

W RESULT PLOTS

dggibent Spmectrim Anabyrer - Decupied BW
i) £ 11115 A i 13, 20123
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Rl 20.00 dBm

nter 2.412 GHz
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6dB Bandwidth plot (802.11b-CH 1)

Ganter Freq: 2.4 12000000 GHz Radie Std: None Swwap/Control
e Trig: Frea Aun Aurg|Hold: 171

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

#VEBW 1.3 MHz

Total Powaer

12.960 MHz

Transmit Freq Error

¥ dB Bandwidth

70.380 kHz OBW Power
8.453 MHz % dB

6dB Bandwidth plot (802.11b-CH 6)
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Ref Offget 11 0B
Rl 20.00 dBm

Center 2.437 GHz
#Res BW 430 kHz

Occupied Bandwidth

Transmit Freq Error

¥ dB Bandwidth

Ganter Freq ZAIT000000 GHE Radio Std: Noene
. Trig: Frea Aun Areg|Hold: 111

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Span 40 MHz
#VEW 1.3 MHz Sweep 1ms

Total Powaer

12.974 MHz

B2.752 kHz OBW Power
8.264 MHz % dB
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6dB Bandwidth plot (802.11b-CH 11)

dggibent Spmectrim Anabyrer - Decupied BW
i) (A A i 11, 21113

Gamter Freq 2462000000 GHz Radio Std: Noene
. Trig: Frea Aun Aeg|Hokd= 111
BAtzan; 20 48

Sweap/Control

Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

Center 2462 GHz
HRes BW 430 kHz #VEW 1.3 MHz

Occupied Bandwidth Total Power

12.876 MHz

Transmit Freq Error 53.928 kHz OBW Power

¥ dB Bandwidth 8.028 MHz % dB

6dB Bandwidth plot (802.11g-CH 1)

dggibent Spmectrim Anabyrer - Decupied BW
i) (=213 A il 11, 20113

Gamter Freq 2412000000 GHz Radio Std: None
. Trig: Frea Aun Areg|Hold: 111
BAtzan; 20 48

Sweap/Control

#IF Galnc swr Radis Davics: BTS

Ref Offget 11 0B
Rel 20,00 dBm

Span 40 MHz
#VEW 1.3 MHz Sweep 1ms

Center 2.412 GHz
#Res BW 430 kHz

Occupied Bandwidth Total Power 21.4 dBm

17.561 MHz

Transmit Freq Error -8.153 kHz
¥ dB Bandwidth 16.47 MHz % dB

OBW Power
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6dB Bandwidth plot (802.11g-CH 6)

dggibent Spmectrim Anabyrer - Decupied BW

T v OR300 MM A 1) 2112
Ganter Freq ZAIT000000 GHE Radio Std: Nene
re Trig: Frea Aum Areg|Hold: 111
FIFGalnclew BAtzan; 20 48 Radio Davies: BTS

Sweap/Control

Ref Offget 11 0B
Rel 20.00 dBm

Pt el ey i e et g

#VEBW 1.3 MHz

Occupied Bandwidth Total Power 21.7 dBm
17.685 MHz

Transmit Freq Error 3.867 kHz OBW Power

¥ dB Bandwidth 16.48 MHz % dB

6dB Bandwidth plot (802.11g-CH 11)

dggibent Spmectrim Anabyrer - Decupied BW
i) B Py (- A i 13, 20123
Gantar Fragq 2462000000 GHz Radio Std: Mon

e Trig: Frea Run Aueg|Hakd: 11
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Sweap/Control

e PV b e, g

Span 40 MHz
#VEW 1.3 MHz Sweep 1ms

Occupied Bandwidth Total Powar 21.8 dBm
17.566 MHz

Transmit Freq Error 13.317 kHz OBW Power

¥ dB Bandwidth 16.53 MHz % dB
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6dB Bandwidth plot (802.11n-CH 1)

dggibent Spmectrim Anabyrer - Decupied BW

4 o e, A il 1 3013
Gariter Froq 2.4 12000000 GHz Radio Std: Nene Sweep/Control
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Rel 20.00 dBm
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|
|
|
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fla oottt

Span 40 MHz
#VEW 1.3 MHz Sweep 1ms

Occupied Bandwidth Total Power
18.415 MHz

Transmit Freq Error 14.614 kHz OBW Power

¥ dB Bandwidth 17.73 MHz % dB
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6dB Bandwidth plot (802.11n-CH 11)

dggibent Spmectrim Anabyrer - Decupied BW
Garter Freq 2452000000 GHz Sweap/Control
= Trhg: Fres Run Avrg|Hald: 11

Rhiven: 20 4B Radis Davies: BTS
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Center 2462 GHz
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Occupied Bandwidth Total Power
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¥ dB Bandwidth 17.72 MHz % dB
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8.2 OUTPUT POWER MEASUREMENT

Test Requirements and limit, §15.247(b)(3)

A transmitter antenna terminal of EUT is connected to the input of a Spectrum Analyzer.
Measurement is made while the EUT is operating in transmission mode at the appropriate
frequencies.

The maximum permissible conducted output power is 1 Watt.

W] TEST CONFIGURATION

|. TTT
LT R
| Coax cable

g

kr
5
—

Spectrum Analyzer

@] TEST PROCEDURE

The transmitter output is connected to the Spectrum Analyzer. We use the spectrum analyzer’'s
integrated band power measurement function. We tested according to KDB 558074(issued
1/18/2012).
This EUT TX condition is actual operating mode(not near 100 % duty cycle) by WLAN test program.

The Spectrum Analyzer is set to
= Peak Power( Measurement Procedure PK2 in KDB 558074)
RBW =1 MHz
VBW = 3 MHz
SPAN =5 — 30 % greater than the EBW
Detector Mode = Peak
Integrated bandwidth = EBW
Sweep = auto couple
Trace Mode = max hold

= Average Power(Measurement Procedure AVG2 in KDB 558074)
RBW =1 MHz
VBW = 3 MHz
SPAN =5 — 30 % greater than the EBW
Detector Mode = power averaging(RMS) or sample
Integrated bandwidth = EBW
Sweep = auto couple
Sweep Point = 1001
Trace average at least 100 traces in power averaging(RMS) mode

FCC PT.15.247
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@ Sample Calculation

Output Power = Reading Value + ATT loss + Cable loss(1 ea)
=10dBm + 10 dB + 0.8 dB = 20.8 dBm

Note :

1. Spectrum reading values are not plot data. The power results in plot is already including the actual values

of loss for the attenuator and cable combination.

2. Spectrum offset = Attenuator loss + Cable loss

3. We apply to the offset in the 2.4 GHz range that was rounded off to the closest tenth dB. Actual value of

loss for the Attenuator and cable combination is 11 dB at 2.4 GHz. We used the particular cable type that

is supported by manufacture.

W TEST RESULTS-Peak

Conducted Output Power Measurements (802.11b Mode)

802.11b Mode Rate Measured Limit
Frequency[MHz] | Channel No. (Mbps) Power(dBm) (dBm)
1 Mbps 18.57 30
2 Mbps 19.70 30
2412 1
5.5 Mbps 20.51 30
11 Mbps 22.04 30
1 Mbps 19.78 30
2 Mbps 19.22 30
2437 6
5.5 Mbps 20.95 30
11 Mbps 22.34 30
1 Mbps 19.73 30
2 Mbps 20.00 30
2462 11
5.5 Mbps 20.76 30
11 Mbps 22.53 30
?ggf;éggg FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
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Conducted Output Power Measurements (802.11g Mode)

802.11g Mode Rate Measured Limit
Frequency[MHz] | Channel No. (Mbps) Power(dBm) (dBm)
6 Mbps 21.82 30
9 Mbps 22.06 30
12 Mbps 21.98 30
18 Mbps 21.82 30
2412 1
24 Mbps 21.87 30
36 Mbps 22.21 30
48 Mbps 22.10 30
54 Mbps 22.26 30
6 Mbps 22.47 30
9 Mbps 22.46 30
12 Mbps 22.11 30
18 Mbps 22.00 30
2437 6
24 Mbps 22.33 30
36 Mbps 22.37 30
48 Mbps 22.48 30
54 Mbps 22.49 30
6 Mbps 22.24 30
9 Mbps 22.28 30
12 Mbps 22.03 30
18 Mbps 22.10 30
2462 11
24 Mbps 22.38 30
36 Mbps 22.40 30
48 Mbps 22.56 30
54 Mbps 22.59 30
?ggf;éggg FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
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Conducted Output Power Measurements (802.11n Mode)
802.11n Mode Rate Measured Limit
Frequency[MHz] | Channel No. (Mbps) Power(dBm) (dBm)

6.5 Mbps 19.59 30

13 Mbps 19.45 30

19.5 Mbps 19.39 30

0415 L 26 Mbps 19.66 30
39 Mbps 19.82 30

52 Mbps 19.66 30

58.5 Mbps 19.61 30

65 Mbps 19.83 30

6.5 Mbps 20.20 30

13 Mbps 19.88 30

19.5 Mbps 19.92 30

2437 5 26 Mbps 20.11 30
39 Mbps 20.07 30

52 Mbps 19.96 30

58.5 Mbps 20.00 30

65 Mbps 20.25 30

6.5 Mbps 20.19 30

13 Mbps 19.94 30

19.5 Mbps 19.93 30

2462 1 26 Mbps 20.14 30
39 Mbps 20.18 30

52 Mbps 20.24 30

58.5 Mbps 20.38 30

65 Mbps 20.40 30

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1208FR30

Date of Issue:
August 20, 2012

EUT Type:

GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC

FCC ID:
JYCCDMAPTL21
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HCT

FECT SRR LT

W] TEST RESULTS-Average

Conducted Output Power Measurements (802.11b Mode)

802.11b Mode Rate Measured Limit
Frequency[MHz] | Channel No. (Mbps) Power(dBm) (dBm)
1 Mbps 14.80 30
2 Mbps 14.79 30
2412 1
5.5 Mbps 14.78 30
11 Mbps 14.31 30
1 Mbps 15.06 30
2 Mbps 14.91 30
2437 6
5.5 Mbps 14.84 30
11 Mbps 14.70 30
1 Mbps 15.14 30
2 Mbps 15.06 30
2462 11
5.5 Mbps 14.98 30
11 Mbps 14.62 30
?ggf;éggg FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR30 August 20, 2012

GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC

JYCCDMAPTL21

Page 2 0 of 118




HCT

FECT SRR LT

Conducted Output Power Measurements (802.11g Mode)

802.11g Mode Rate Measured Limit
Frequency[MHz] | Channel No. (Mbps) Power(dBm) (dBm)
6 Mbps 13.34 30
9 Mbps 12.90 30
12 Mbps 12.69 30
18 Mbps 12.36 30
2412 1
24 Mbps 11.81 30
36 Mbps 11.04 30
48 Mbps 10.39 30
54 Mbps 10.24 30
6 Mbps 13.57 30
9 Mbps 13.23 30
12 Mbps 13.26 30
18 Mbps 12.55 30
2437 6
24 Mbps 12.27 30
36 Mbps 11.61 30
48 Mbps 11.01 30
54 Mbps 10.83 30
6 Mbps 13.68 30
9 Mbps 13.36 30
12 Mbps 13.18 30
18 Mbps 12.69 30
2462 11
24 Mbps 12.23 30
36 Mbps 11.59 30
48 Mbps 10.93 30
54 Mbps 10.96 30
NSRSl FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR30 August 20, 2012 GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
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HCT

FECT AL
Conducted Output Power Measurements (802.11n Mode)
802.11n Mode Rate Measured Limit
Frequency[MHz] | Channel No. (Mbps) Power(dBm) (dBm)

6.5 Mbps 10.83 30

13 Mbps 10.31 30

19.5 Mbps 9.85 30

0415 L 26 Mbps 9.68 30
39 Mbps 8.78 30

52 Mbps 8.14 30

58.5 Mbps 8.26 30

65 Mbps 7.74 30

6.5 Mbps 11.26 30

13 Mbps 10.88 30

19.5 Mbps 10.66 30

0437 5 26 Mbps 9.96 30
39 Mbps 9.24 30

52 Mbps 8.99 30

58.5 Mbps 8.35 30

65 Mbps 8.56 30

6.5 Mbps 11.35 30

13 Mbps 10.92 30

19.5 Mbps 10.39 30

2462 1 26 Mbps 9.87 30
39 Mbps 9.32 30

52 Mbps 8.75 30

58.5 Mbps 8.56 30

65 Mbps 8.58 30

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1208FR30

Date of Issue:
August 20, 2012

EUT Type:

GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC

FCC ID:
JYCCDMAPTL21

Page 2 2 of 118
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W] RESULT PLOTS-Peak
Conducted Output Power (802.11b-CH 1) 1Mbps

dggibent Spmectrim Anabyrer - Channed Powin
i) B Py (100 A i 13, 21123
Gantar Frag: 2.4 12000000 GHE Radio Std: Mon

e Trig: Frea Run Aueg|Hakd: 11

#IF GalncLew Bhtten; 20 48 Radis Devics: BTS

Ref Offget 11 dB
Rel 20.00 dBrm

|

|

| | 1l
Center 2.412 GHz Span 16.85 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

18.57 dBm 1 12.86 MHz -52.55 dBm /Hz

STATUS

Conducted Output Power (802.11b-CH 1) 2Mbps

dggibent Spmectrim Anabyrer - Channed Powin
i) B Py (RS0 A L 13, 2023
Gantar Frag: 2.4 12000000 GHE Radio Std: Mon

e Trig: Frea Run Aueg|Hakd: 11

#IF Galnc swr Bhiten: 20 48 Radis Davics: BTS

Ref Offget 11 dB
Rel 20.00 dBrm

Center 2.412 GHz Span 16.85 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

19.70 dBm 1 12.86 MHz -51.43 dBm /Hz

FCC PT.15.247
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR30 | August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
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Conducted Output Power (802.11b-CH 1) 5.5Mbps

dggibent Spmectrim Anabyrer - Channed Powin

T v 04410 AM 4 10 2112
Gamter Freq 2412000000 GHz Radio Std: Noene
re Trig: Frea Aum Areg|Hold: 111
FIFGalnclew BAtzan; 20 48 Radio Davies: BTS

Ref Offget 11 0B
Rel 20,00 dBm

Center 2.412 GHz Span 16.85 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

20.51 dBm 1 12.86 MHz -50.62 dBm /Hz

STATUS

Conducted Output Power (802.11b-CH 1) 11Mbps

dggibent Spmectrim Anabyrer - Channed Powin

13 ra Ry (i A B i 13, 21123
Gantar Frag: 2.4 12000000 GHz Radio Std: Mon

e Trig: Frea Run fueg|Hakds 11

#IF Galnc swr Bhiten: 20 48 Radis Davics: BTS

Ref Offget 11 0B
Rel 20,00 dBm

il iy
= ___r"-""_.-.-

|
|
r
|
I

Center 2.412 GHz Span 16.85 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

22.04 dBm 112.96 MHz -49.09 dBm /Hz

FCC PT.15.247
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR30 | August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
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Conducted Output Power (802.11b-CH 6) 1Mbps

dggibent Spmectrim Anabyrer - Channed Powin

£ Ry 15 A 10, 313
Gantar Frag 2 AST000000 GHE Radio Std: Mon

e Trig: Frea Run Aueg|Hakd: 11

#IF Galnc swr Bhiten: 20 48 Radis Davics: BTS

Ref Offget 11 0B
Rel 20,00 dBm

|
|
|
|

|

|

| . !
Center 2.437 GHz Span 16.87 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

19.78 dBm 1 12.97 MHz -51.35 dBm Mz

STATUS

Conducted Output Power (802.11b-CH 6) 2Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py (I AN L 11, 21113
Gantar Frag 2 AST000000 GHE Radio Std: Mon

e Trig: Frea Run Aueg|Hakd: 11

#IF GalncLew Bhtten; 20 48 Radis Devics: BTS

Ref Offget 11 0B
Rel 20,00 dBm

Center 2.437 GHz Span 16.87 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

19.22 dBm 1 12.97 MHz -51.91 dBm /Hz

FCC PT.15.247
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR30 | August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
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T

FECT SRR LT

Conducted Output Power (802.11b-CH 6) 5.5Mbps

dggibent Spmectrim Anabyrer - Channed Powin

T v OG-0 AM 11 1) 21112
Ganter Freq ZAIT000000 GHE Radio Std: Noene
re Trig: Frea Aum Areg|Hold: 111
FIFGalnclew BAtzan; 20 48 Radio Davies: BTS

Ref Offget 11 0B
Rel 20,00 dBm

e Span 16.87 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

20.95 dBm 1 12.97 MHz -50.18 dBm /Hz

STATUS

dggibent Spmectrim Anabyrer - Channed Powin

Conducted Output Power (802.11b-CH 6) 11Mbps

T v ORAget AM A 1) 2112
Ganter Freq ZAIT000000 GHE Radio Std: Noene
re Trig: Frea Aum Areg|Hold: 111
FIFGalnclew BAtzan; 20 48 Radio Davies: BTS

Ref Offget 11 0B
Rel 20,00 dBm

—————§

Center 2.437 GHz Span 16.87 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

22.34 dBm 112.97 MHz -48.80 dBm Mz

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1208FR30

Date of Issue: EUT Type:
August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC

FCC ID:
JYCCDMAPTL21
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T
HET ST

Conducted Output Power (802.11b-CH 11) 1Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py ALY A L 13, 2013
Gantar Fragq 2462000000 GHz Radio Std: Mon

e Trig: Frea Run Aueg|Hakd: 11

#IF Galnc swr Bhiten: 20 48 Radis Davics: BTS

Ref Offget 11 0B
Rel 20,00 dBm

|

|

| | !
Center 2462 GHz Span 16.74 MHz)
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

19.73 dBm 1 12.87 MHz -51.37 dBm Mz

STATUS

Conducted Output Power (802.11b-CH 11) 2Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py (-5 1% A il 13, 2023
Gantar Fragq 2462000000 GHz Radio Std: Mon

e Trig: Frea Run Aueg|Hakd: 11

#IF Galnc swr Bhiten: 20 48 Radis Davics: BTS

Ref Offget 11 0B
Rel 20,00 dBm

Center 2.462 GHz Span 16.74 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

20.00 dBm 1 12.87 MHz -51.09 dBm /Hz

FCC PT.15.247
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR30 | August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
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Conducted Output Power (802.11b-CH 11) 5.5Mbps

dggibent Spmectrim Anabyrer - Channed Powin
i) (A0 16 A 1 11, 21113

Ganter Frag 2462000000 GHz Radia Std: Nons

. Trig: Frea Aun Areg|Hold: 111
BAtzan; 20 48 Radio Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

Center 2.462 GHz Span 16.74 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

20.76 dBm 1 12.87 MHz -50.34 dBm /Hz

STATUS

Conducted Output Power (802.11b-CH 11) 11Mbps

dggibent Spmectrim Anabyrer - Channed Powin
i) (0-S90% AM Ad 10, 113

Gamter Freq 2462000000 GHz Radio Std: None
. Trig: Frea Aun Areg|Hold: 111

BAiven: 20 48 Radis Davies: BTS

'Irﬁllrl:lwrl
Ref Offget 11 0B
Rel 20.00 dBm

P
i T

e Span 16.74 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

22.53 dBm 112.87 MHz -48.56 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR30 August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
Page 2 & of 118
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Conducted Output Power (802.11g-CH 1) 6Mbps

dggibent Spmectrim Anabyrer - Channed Powin
i) (=AM A 10, 113

Gamter Freq 2412000000 GHz Radio Std: Noene
. Trig: Frea Aun Areg|Hold: 111

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

B T L e T
T,

Center 2.412 GHz Span 22.83 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

21.82 dBm 117.56 MHz -50.62 dBm /Hz

STATUS

Conducted Output Power (802.11g-CH 1) 9Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py (-0 A i 13, 21123
Gantar Frag: 2.4 12000000 GHE Radio Std: Mon

s Trig: Frea Run Aueg|Hakd: 11

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

s A A R, e e e A A

Span 22.83 MHz

Center 2.412 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

22.06 dBm 117.56 MHz -50.39 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR30 August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
Page 2 9 of 118




T

FECT SRR LT

Conducted Output Power (802.11g-CH 1) 12Mbps

dggibent Spmectrim Anabyrer - Channed Powin

T v ORS00 A 1 1) 21112
Gamter Freq 2412000000 GHz Radio Std: Noene
re Trig: Frea Aum Aeg|Hokd= 111
FIFGalnclew BAtzan; 20 48 Radio Davies: BTS

Ref Offget 11 0B
Rel 20,00 dBm

e e e L S S o

e Span 22.83 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

21.98 dBm 117.56 MHz -50.46 dBm /Hz

STATUS

Conducted Output Power (802.11g-CH 1) 18Mbps

dggibent Spmectrim Anabyrer - Channed Powin

13 ra Ry (A0 A il 13, 21113
Gantar Frag: 2.4 12000000 GHE Radio Std: Mon

e Trig: Frea Run Aueg|Hakd: 11

#IF Galnc swr Bhiten: 20 48 Radis Davics: BTS

Ref Offget 11 0B
Rel 20,00 dBm

B s e e T

|
i
-
|
|

Center 2.412 GHz Span 22.83 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

21.82 dBm 117.56 MHz -50.63 dBm /Hz

FCC PT.15.247
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR30 | August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21

Page 3 0 of 118
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dggibent Spmectrim Anabyrer - Channed Powin

Conducted Output Power (802.11g-CH 1) 24Mbps

T v s =AM L 1) 212
Gamter Freq 2412000000 GHz Radio Std: Noene
re Trig: Frea Aum Areg|Hold: 111
FIFGalnclew BAtzan; 20 48 Radio Davies: BTS

Ref Offget 11 0B
Rel 20,00 dBm

T e e e A e b Lt e B i e A

W
e
o
PP

|

|

| | |
Center 2.412 GHz Span 22.83 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

21.87 dBm 117.56 MHz -50.58 dBm /Hz

STATUS

dggibent Spmectrim Anabyrer - Channed Powin

Conducted Output Power (802.11g-CH 1) 36Mbps

T v ORSwsall AM 10 1) 21112
Gamter Freq 2412000000 GHz Radio Std: Noene
re Trig: Frea Aum Areg|Hold: 111
FIFGalnclew BAtzan; 20 48 Radio Davies: BTS

Ref Offget 11 0B
Rel 20,00 dBm

I B UL PR W SR I STy -
e A e PR Y N — b, TP T—

Center 2.412 GHz Span 22.83 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

22.21 dBm 117.56 MHz -50.24 dBm /Hz

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1208FR30

Date of Issue: EUT Type:
August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC

FCC ID:
JYCCDMAPTL21

Page 3 1 of 118
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Conducted Output Power (802.11g-CH 1) 48Mbps

dggibent Spmectrim Anabyrer - Channed Powin

T v BOTHE4 AM 312 X112
Gamter Freq 2412000000 GHz Radio Std: Nene
re Trig: Frea Aum Areg|Hold: 111
FIFGalnclew BAtzan; 20 48 Radio Davies: BTS

Ref Offget 11 0B
Rel 20,00 dBm

Db e e st i g etk el ¥ gt b, -

e Span 22.83 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

22.10 dBm 117.56 MHz -50.34 dBm /Hz

STATUS

Conducted Output Power (802.11g-CH 1) 54Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py BOCRAS A 1410, 3013
Gantar Frag: 2.4 12000000 GHE Radio Std: Mon

e Trig: Frea Run Aueg|Hakd: 11

#IF Galnc swr Bhiten: 20 48 Radis Davics: BTS

Ref Offget 11 0B
Rel 20,00 dBm

| S SN S ST PP S PR W S R
- b
J.Il.r‘lt
=

|

[
}_-..‘-'

i

|

|

Center 2.412 GHz Span 22.83 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

22.26 dBm 117.56 MHz -50.19 dBm /Hz

FCC PT.15.247
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR30 | August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21

Page 3 2 of 118
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Conducted Output Power (802.11g-CH 6) 6Mbps

dggibent Spmectrim Anabyrer - Channed Powin

T v i 1AM L1 X112
Ganter Freq ZAIT000000 GHE Radio Std: Noene
re Trig: Frea Aum Areg|Hold: 111
FIFGalnclew BAtzan; 20 48 Radio Davies: BTS

Ref Offget 11 0B
Rel 20,00 dBm

B e T A S ) S g e

Center 2.437 GHz Span 22.99 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

22.47 dBm 1 17.68 MHz -50.00 dBm /Hz

STATUS

dggibent Spmectrim Anabyrer - Channed Powin

Conducted Output Power (802.11g-CH 6) 9Mbps

T v BOC2aE0 AM L 1) X112
Ganter Freq ZAIT000000 GHE Radio Std: Nene
re Trig: Frea Aum Areg|Hold: 111
FIFGalnclew BAtzan; 20 48 Radio Davies: BTS

Ref Offget 11 0B
Rel 20,00 dBm

e P e Ly s S e e S e g g

|
|
|
r
|
I
|

Center 2.437 GHz Span 22.99 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

22.46 dBm 1 17.68 MHz -50.02 dBm /Hz

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1208FR30

Date of Issue: EUT Type:
August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC

FCC ID:
JYCCDMAPTL21

Page 3 3 of 118
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Conducted Output Power (802.11g-CH 6) 12Mbps

dggibent Spmectrim Anabyrer - Channed Powin

T v i LR RTRE R i
Ganter Freq ZAIT000000 GHE Radio Std: Noene
re Trig: Frea Aum Areg|Hold: 111
FIFGalnclew BAtzan; 20 48 Radio Davies: BTS

Ref Offget 11 0B
Rel 20,00 dBm

B e B

i o

Center 2.437 GHz Span 22.99 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

22.11 dBm 117.68 MHz -50.37 dBm /Hz

STATUS

dggibent Spmectrim Anabyrer - Channed Powin

Conducted Output Power (802.11g-CH 6) 18Mbps

T v BOIASE AM W 1) X112
Ganter Freq ZAIT000000 GHE Radio Std: Nene
re Trig: Frea Aum Areg|Hold: 111
FIFGalnclew BAtzan; 20 48 Radio Davies: BTS

Ref Offget 11 0B
Rel 20,00 dBm

e s ! S A TS PRSP Y SRR S

!
I
|t
.
i
I
|

Center 2.437 GHz Span 22.99 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

22.00 dBm 1 17.68 MHz -50.48 dBm /Hz

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1208FR30

Date of Issue: EUT Type:
August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC

FCC ID:
JYCCDMAPTL21

Page 3 4 of 118
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Conducted Output Power (802.11g-CH 6) 24Mbps

dggibent Spmectrim Anabyrer - Channed Powin

Ba By BTSN AM A 1, 13
Ganter Freq ZAIT000000 GHE Radio Std: Nene

. Trig: Frea Aun Areg|Hold: 111
BAtzan; 20 48 Radio Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20.00 dBm
N

e Span 22.99 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

22.33 dBm 117.68 MHz -50.15 dBm /Hz

STATUS

Conducted Output Power (802.11g-CH 6) 36Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py R8T AW 1410, 3013
Gantar Frag 2 AST000000 GHE Radio Std: Mon

e Trig: Frea Run Aueg|Hakd: 11

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20.00 dBm

it el bt g S L g o T et
Pr "~
-

u,
e
I“"ﬂ. !

Span 22.99 MHz
#VEW 3 MHz

Ce

Channel Power Power Spectral Density

22.37 dBm 1 17.68 MHz -50.10 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR30 August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
Page 3 5 of 118
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Conducted Output Power (802.11g-CH 6) 48Mbps

dggibent Spmectrim Anabyrer - Channed Powin

Ganter Freq ZAIT000000 GHE
. Trig: Frea Aun
BAtzan; 20 48

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

o

Y
L
e

|
|
|
¥
i
|
|

|

|

| .
Center 2.437 GHz
#Res BW 1 MHz

Channel Power

22.48 dBm 1 17.68 MHz

BOERAND AM L 1) X112
Radio Std: Nons
Areg|Hold: 111
Radio Davies: BTS

[ i e A e LA A bt by b e At kbt el
»

-'.1-'|

ey

Wy,

Span 22.99 MHz
#VEW 3 MHz

Power Spectral Density

-50.00 dBm /Hz

STATUS

Conducted Output Power (802.11g-CH 6) 54Mbps

dggibent Spmectrim Anabyrer - Channed Powin

I RESY AM A1 2112

Ganter Frag 2437000000 GHz Radia Std: Nons

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

"

Ce

Channel Power

22.49 dBm 1 17.68 MHz

. Trig: Frea Aun
BAtzan; 20 48

Areg|Hold: 111
Radio Davies: BTS

B L i P

Span 22.99 MHz
#VEW 3 MHz

Power Spectral Density

-49.98 dBm /Hz

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1208FR30

Date of Issue:
August 20, 2012

EUT Type:

GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC

FCC ID:
JYCCDMAPTL21

Page 3 6 of 118




T
FECT AL
Conducted Output Power (802.11g-CH 11) 6Mbps

dggibent Spmectrim Anabyrer - Channed Powin
i) Bk AW 31, 3013

Ganter Frag 2462000000 GHz Radia Std: Nons

. Trig: Frea Aun Areg|Hold: 111
BAtzan; 20 48 Radio Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

et e e e e ] gy -

Center 2.462 GHz Span 22.24 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

22.24 dBm 117.57 MHz -50.21 dBm /Hz

STATUS

Conducted Output Power (802.11g-CH 11) 9Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py B0k AW 31, 3013
Gantar Fragq 2462000000 GHz Radio Std: Mon

s Trig: Frea Run Aueg|Hakd: 11

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

1 e et A L S e A, g v g i o e by S 1
- e -

Span 22.24 MHz
#VEW 3 MHz

Ce

Channel Power Power Spectral Density

22.28 dBm 117.57 MHz -50.16 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR30 August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
Page 3 7 of 118




T
FECT AL
Conducted Output Power (802.11g-CH 11) 12Mbps

dggibent Spmectrim Anabyrer - Channed Powin
i) BOFI 10 AM 1410, 3013

Ganter Frag 2462000000 GHz Radia Std: Nons

. Trig: Frea Aun Areg|Hold: 111
BAtzan; 20 48 Radio Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

S N RIS P R S S R R P

e Span 22.24 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

22.03 dBm 117.57 MHz -50.42 dBm /Hz

STATUS

Conducted Output Power (802.11g-CH 11) 18Mbps

dggibent Spmectrim Anabyrer - Channed Powin
i) BOFE AW 310, 3013

Gamter Freq 2462000000 GHz Radio Std: Noene
. Trig: Frea Aun Areg|Hold: 111

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B

Rel 20.00 dBm

| L____.......l..l.._.-....4..-_.-_._......-...._._._‘*_,_,._.......m..,.._._-.-.'-u.-.-_.'-..w.l'-.-;u.-.._h_‘ |

P il ",

t t lN“-r]
J“!'h

e Span 22.24 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

22.10 dBm 1 17.57 MHz -50.34 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR30 August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
Page 3 & of 118




T
FECT AL
Conducted Output Power (802.11g-CH 11) 24Mbps

dggibent Spmectrim Anabyrer - Channed Powin

T v 1l A 3 1) 12
Gamter Freq 2462000000 GHz Radio Std: Nene
re Trig: Frea Aum Areg|Hold: 111
FIFGalnclew BAtzan; 20 48 Radio Davies: BTS
Ref Offget 11 0B
Rel 20.00 dBm

e L s s

Center 2.462 GHz Span 22.24 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

22.38 dBm 117.57 MHz -50.06 dBm /Hz

STATUS

Conducted Output Power (802.11g-CH 11) 36Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py 0310 AM 1410, 3013
Gantar Fragq 2462000000 GHz Radio Std: Mon

s Trig: Frea Run Aueg|Hakd: 11

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

N R b Rl sty P L i g,

Span 22.24 MHz

Center 2.462 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

22.40 dBm 1 17.57 MHz -50.04 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR30 August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
Page 3 9 of 118




T
FECT AL
Conducted Output Power (802.11g-CH 11) 48Mbps

dggibent Spmectrim Anabyrer - Channed Powin
i) 30307 A 110, 3013

Ganter Frag 2462000000 GHz Radia Std: Nons

. Trig: Frea Aun Areg|Hold: 111
BAtzan; 20 48 Radio Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

s b e At Tt s o B T s,

e Span 22.24 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

22.56 dBm 117.57 MHz -49.88 dBm /Hz

STATUS

Conducted Output Power (802.11g-CH 11) 54Mbps

dggibent Spmectrim Anabyrer - Channed Powin
i) 013450 A 110, 3013

Gamter Freq 2462000000 GHz Radio Std: Nene
. Trig: Frea Aun Areg|Hold: 111

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20.00 dBm

e it e e i o Bt bbb AR B bttt
- Ty

e Span 22.24 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

22.59 dBm 117.57 MHz -49.86 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR30 August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
Page 4 0 of 118




T
FECT AL
Conducted Output Power (802.11n-CH 1) 6.5Mbps

dggibent Spmectrim Anabyrer - Channed Powin
i) B Py BOAACTT AM 1410, 3013
Gantar Frag: 2.4 12000000 GHE Radio Std: Mon

. Trig: Frea Aun Areg|Hold: 111

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

B e T e N I
-
ey,
Wi
Woing
=

e Span 22.95 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

19.59 dBm 1 18.42 MHz -53.07 dBm /Hz

STATUS

Conducted Output Power (802.11n-CH 1) 13Mbps

dggibent Spmectrim Anabyrer - Channed Powin
i) BTN AM 1410, 3013

Gamter Freq 2412000000 GHz Radio Std: Noene
. Trig: Frea Aun Areg|Hold: 111

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

TP T P T P e R S i —

Span 22.95 MHz
#VEW 3 MHz

Ce

Channel Power Power Spectral Density

19.45 dBm 1 18.42 MHz -53.20 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR30 August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
Page 4 1 of 118




T

FECT SRR LT

Conducted Output Power (802.11n-CH 1) 19.5Mbps

dggibent Spmectrim Anabyrer - Channed Powin

Gamter Freq 2412000000 GHz
. Trig: Frea Aun
BAtzan; 20 48

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

|

.
f

|

|

|

|

| .
Center 2.412 GHz
#Res BW 1 MHz

Channel Power

19.39 dBm 1 18.42 MHz

[ S ST p——

BOAPTH0 AM 3 1) X112
Radio Std: None
Aeg|Hokd= 111
Radio Davies: BTS

i S ey [

Span 22.95 MHz
#VEW 3 MHz

Power Spectral Density

-53.27 dBm Mz

STATUS

Conducted Output Power (802.11n-CH 1) 26Mbps

dggibent Spmectrim Anabyrer - Channed Powin

Gamter Freq 2412000000 GHz
. Trig: Frea Aun
BAtzan; 20 48

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

e Pkt it B e e bty et Pty

Ce

Channel Power

19.66 dBm 1 18.42 MHz

BOSIETY AM 3 1) X112
Radio Std: None
Areg|Hold: 111
Radio Davies: BTS

Span 22.95 MHz
#VEW 3 MHz

Power Spectral Density

-52.99 dBm /Hz

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1208FR30

Date of Issue:
August 20, 2012

EUT Type:

GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC

FCC ID:
JYCCDMAPTL21

Page 4 2 of 118




T

FECT SRR LT

Conducted Output Power (802.11n-CH 1) 39Mbps

dggibent Spmectrim Anabyrer - Channed Powin

T v i 9 AM L1 X112
Gamter Freq 2412000000 GHz Radio Std: Nene
re Trig: Frea Aum Areg|Hold: 111
FIFGalnclew BAtzan; 20 48 Radio Davies: BTS

Ref Offget 11 0B
Rel 20,00 dBm

I T T e
54 g

Center 2.412 GHz Span 22.95 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

19.82 dBm 1 18.42 MHz -52.83 dBm Mz

STATUS

dggibent Spmectrim Anabyrer - Channed Powin

Conducted Output Power (802.11n-CH 1) 52Mbps

T v BOSUTSE AM L1 X112
Gamter Freq 2412000000 GHz Radio Std: Nene

re Trig: Frea Aum Areg|Hold: 111

FIFGalnclew BAtzan; 20 48 Radio Davies: BTS

Ref Offget 11 0B
Rel 20,00 dBm

B b e, e iy b

Center 2.412 GHz Span 22.95 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

19.66 dBm 1 18.42 MHz -52.99 dBm /Hz

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1208FR30

Date of Issue: EUT Type:
August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC

FCC ID:
JYCCDMAPTL21

Page 4 3 of 118




T
HET ST

Conducted Output Power (802.11n-CH 1) 58.5Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py A% 15 A 110, 3013
Gantar Frag: 2.4 12000000 GHE Radio Std: Mons

e Trig: Frea Run Aueg|Hakd: 11

#IF Galnc swr Bhiten: 20 48 Radis Davics: BTS

Ref Offget 11 0B
Rel 20,00 dBm

st R A S B Pt i oty o g, |

|

|

| | |
Center 2.412 GHz Span 23.95 MHz)
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

19.61 dBm 1 18.42 MHz -53.04 dBm /Hz

STATUS

Conducted Output Power (802.11n-CH 1) 65Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py OGR4 10, 3013
Gantar Frag: 2.4 12000000 GHE Radio Std: Mon

e Trig: Frea Run Aueg|Hakd: 11

#IF Galnc swr Bhiten: 20 48 Radis Davics: BTS

Ref Offget 11 0B
Rel 20,00 dBm

e S - e S e — e L e

Center 2.412 GHz Span 22.95 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

19.83 dBm 1 18.42 MHz -52.83 dBm Mz

FCC PT.15.247
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR30 | August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21

Page 4 4 of 118




T

FECT SRR LT

Conducted Output Power (802.11n-CH 6) 6.5Mbps

dggibent Spmectrim Anabyrer - Channed Powin

T v i 12 AM 1R 2112
Ganter Freq ZAIT000000 GHE Radio Std: Nene
re Trig: Frea Aum Aeg|Hokd= 111
FIFGalnclew BAtzan; 20 48 Radio Davies: BTS

Ref Offget 11 0B
Rel 20,00 dBm

I e e o e e = P

|

|

| . |
Center 2.437 GHz Span 23.94 MHz)
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

20.20 dBm 1 18.42 MHz -52.45 dBm /Hz

STATUS

dggibent Spmectrim Anabyrer - Channed Powin

Conducted Output Power (802.11n-CH 6) 13Mbps

T v BOSSO0 AM 3 1) X112
Ganter Freq ZAIT000000 GHE Radio Std: Noene
re Trig: Frea Aum Areg|Hold: 111
FIFGalnclew BAtzan; 20 48 Radio Davies: BTS

Ref Offget 11 0B
Rel 20,00 dBm

[T SO ———— ST TR R PR R e T ey TS

I

|
|
r
|
|
|

Center 2.437 GHz Span 22.94 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

19.88 dBm 1 18.42 MHz -52.78 dBm /Hz

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1208FR30

Date of Issue: EUT Type:
August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC

FCC ID:
JYCCDMAPTL21

Page 4 5 of 118




T
FECT AL
Conducted Output Power (802.11n-CH 6) 19.5Mbps

dggibent Spmectrim Anabyrer - Channed Powin

Ba By LSS AM A 1, 13
Ganter Freq ZAIT000000 GHE Radio Std: Nene

. Trig: Frea Aun Areg|Hold: 111
BAtzan; 20 48 Radio Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

I e e = P P P R R iy

Center 2.437 GHz Span 22.94 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

19.92 dBm 1 18.42 MHz -52.73 dBm Mz

STATUS

Conducted Output Power (802.11n-CH 6) 26Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py 1AM 110, 3013
Gantar Frag 2 AST000000 GHE Radio Std: Mons

e Trig: Frea Run Aueg|Hakd: 11

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

b L A L bty Pl A Mo e st e bl b i

e Span 22.94 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

20.11 dBm 1 18.42 MHz -52.54 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR30 August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
Page 4 6 of 118




T
FECT AL
Conducted Output Power (802.11n-CH 6) 39Mbps

dggibent Spmectrim Anabyrer - Channed Powin
i) 11 10 AM 1410, 3013

Ganter Freq ZAIT000000 GHE Radio Std: Noene
re Trig: Frea Aum Areg|Hold: 111
FIFGalnclew BAtzan; 20 48 Radio Davies: BTS
Ref Offget 11 0B
Rel 20.00 dBm

| i e e e St B g e P At e,
¥ 1

L

e Span 22.94 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

20.07 dBm 1 18.42 MHz -52.58 dBm /Hz

STATUS

Conducted Output Power (802.11n-CH 6) 52Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py BI04 A 31, 3013
Gantar Frag 2 AST000000 GHE Radio Std: Mon

e Trig: Frea Run Aueg|Hakd: 11

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

T T e e e e L e e T e
W,

Span 22.94 MHz

Center 2.437 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

19.96 dBm 1 18.42 MHz -52.69 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR30 August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
Page 4 7 of 118




T

FECT SRR LT

Conducted Output Power (802.11n-CH 6) 58.5Mbps

dggibent Spmectrim Anabyrer - Channed Powin

T v L1000 AM Wi 1) X112
Ganter Freq ZAIT000000 GHE Radio Std: Noene
re Trig: Frea Aum Areg|Hold: 111
FIFGalnclew BAtzan; 20 48 Radio Davies: BTS

Ref Offget 11 0B
Rel 20,00 dBm

1 J“....q_-..-..-.-.—.....q-.-;L'--.a-.-.-n.-.--..‘-1'.-..,4-._.____9_-.-_.-._.,,.._...-*.... it baisb b il 1

Ly

e Span 22.94 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

20.00 dBm 1 18.42 MHz -52.65 dBm /Hz

STATUS

Conducted Output Power (802.11n-CH 6) 65Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py LA 18 AM 1410, 3013
Gantar Frag 2 AST000000 GHE Radio Std: Mon

e Trig: Frea Run Aueg|Hakd: 11

#IF Galnc swr Bhiten: 20 48 Radis Davics: BTS

Ref Offget 11 0B
Rel 20,00 dBm

B i T, S e SRS L e
%,

[
|
|
i
|
L.
|
|

Center 2.437 GHz Span 22.94 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

20.25 dBm 1 18.42 MHz -52.40 dBm /Hz

FCC PT.15.247
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR30 | August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21

Page 4 & of 118




T
FECT AL
Conducted Output Power (802.11n-CH 11) 6.5Mbps

dggibent Spmectrim Anabyrer - Channed Powin
i) 10T A 11, 3013

Gamter Freq 2462000000 GHz Radio Std: Noene
re Trig: Frea Aum Areg|Hold: 111
FIFGalnclew BAtzan; 20 48 Radio Davies: BTS
Ref Offget 11 0B
Rel 20.00 dBm

| e b i e My s e U e i e et

el W
|
L

e Span 23.85 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

20.19 dBm 1 18.35 MHz -52.44 dBm Mz

STATUS

Conducted Output Power (802.11n-CH 11) 13Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py LLENE LS AW 310, 3013
Gantar Fragq 2462000000 GHz Radio Std: Mon

s Trig: Frea Run Aueg|Hakd: 11

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

Span 23.85 MHz
#VEW 3 MHz

Ce

Channel Power Power Spectral Density

19.94 dBm 1 18.35 MHz -52.70 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR30 August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
Page 4 9 of 118




T
FECT AL
Conducted Output Power (802.11n-CH 11) 19.5Mbps

dggibent Spmectrim Anabyrer - Channed Powin

T v 11 1Y AM L1 M2
Gamter Freq 2462000000 GHz Radio Std: None
re Trig: Frea Aum Aeg|Hokd= 111
FIFGalnclew BAtzan; 20 48 Radio Davies: BTS
Ref Offget 11 0B
Rel 20.00 dBm

[T R T ———— e ———r———— R " 6 —— T e———

Center 2.462 GHz Span 23.85 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

19.93 dBm 1 18.35 MHz -52.71 dBm /Hz

STATUS

Conducted Output Power (802.11n-CH 11) 26Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py 11N A 11, 313
Gantar Fragq 2462000000 GHz Radio Std: Mon

s Trig: Frea Run Aueg|Hakd: 11

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

I e g e . T
e o

Span 23.85 MHz

Center 2.462 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

20.14 dBm 1 18.35 MHz -52.50 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR30 August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
Page 5 0 of 118




T
HET ST

Conducted Output Power (802.11n-CH 11) 39Mbps

dggibent Spmectrim Anabyrer - Channed Powin

TR R ihE

Ganter Frag 2462000000 GHz Radia Std: Nons

re Trig: Frea Aum Areg|Hold: 111
FIFGalnclew BAtzan; 20 48 Radio Davies: BTS

Ref Offget 11 0B
Rel 20,00 dBm

T o e e e e ————— T S R

Center 2.462 GHz Span 23.85 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

20.18 dBm 1 18.35 MHz -52.46 dBm /Hz

STATUS

Conducted Output Power (802.11n-CH 11) 52Mbps

dggibent Spmectrim Anabyrer - Channed Powin

10 AM W 1) X112

Gamter Freq 2462000000 GHz Radio Std: Noene
. Trig: Frea Aun Areg|Hold: 111

FIFGaln:lew Rhdmen: 20 4B Radis Davies: BTS

Ref Offget 11 0B
Rel 20,00 dBm

| i e A e A, L e e e
o -.

.
[

Span 23.85 MHz

Ce

#VEBW 3 MHz

Channel Power Power Spectral Density

20.24 dBm 1 18.35 MHz -52.40 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR30 | August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21

Page 51 of 118



T
FECT AL
Conducted Output Power (802.11n-CH 11) 58.5Mbps

dggibent Spmectrim Anabyrer - Channed Powin
i) 110004 AM Al 13, 133

Gamter Freq 2462000000 GHz Radio Std: Noene
re Trig: Frea Aum Areg|Hold: 111
FIFGalnclew BAtzan; 20 48 Radio Davies: BTS
Ref Offget 11 0B
Rel 20.00 dBm

I T B s i o ™)
; "

e Span 23.85 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

20.38 dBm 1 18.35 MHz -52.25 dBm /Hz

STATUS

Conducted Output Power (802.11n-CH 11) 65Mbps

T v 1173030 AM Wi 1) X112
Gamter Freq 2462000000 GHz Radio Std: Nene
. Trig: Frea Aun Areg|Hold: 111
BAtzan; 20 48

dggibent Spmectrim Anabyrer - Channed Powin

#IF Galnc swr Radis Davics: BTS

Ref Offget 11 0B
Rel 20,00 dBm

| i sy e e e e i, i P ke N b e

e,

i

)

Span 23.85 MHz
#VEW 3 MHz

Ce

Channel Power Power Spectral Density

20.40 dBm 1 18.35 MHz -52.24 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR30 August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
Page 5 2 of 118




T
HET ST

m] RESULT PLOTS-Average
Conducted Output Power (802.11b-CH 1) 1Mbps

dggibent Spmectrim Anabyrer - Channed Powin
i) B Py (=47 X0 A i 13, 20123
Gantar Frag: 2.4 12000000 GHE Radio Std: Mon

e Trig: Frea Run furg|Hakd: 1001100

#IF Galnc swr Bhiten: 20 48 Radis Davics: BTS

Ref Offget 11 dB
Rel 20.00 dBrm

|

|

| | 1l
Center 2.412 GHz Span 16.85 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

14.80 dBm 1 12.86 MHz -56.33 dBm Mz

STATUS

Conducted Output Power (802.11b-CH 1) 2Mbps

dggibent Spmectrim Anabyrer - Channed Powin
i) B Py (A 1% A 1 13, 20113
Gantar Frag: 2.4 12000000 GHE Radio Std: Mon

e Trig: Frea Run furg|Hakd: 1001100

#IF Galnc swr Bhiten: 20 48 Radis Davics: BTS

Ref Offget 11 dB
Rel 20.00 dBrm

I
|
|
|’
|

Center 2.412 GHz Span 16.85 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

14.79 dBm 1 12.86 MHz -56.34 dBm Mz

FCC PT.15.247
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR30 | August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
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T

FECT SRR LT

Conducted Output Power (802.11b-CH 1) 5.5Mbps

dggibent Spmectrim Anabyrer - Channed Powin

T v ORE3S20 AM A 1) 2112
Gamter Freq 2412000000 GHz Radio Std: Noene
re Trig: Frea Aum Ag|Hald: 1001100
FIFGalnclew BAtzan; 20 48 Radio Davies: BTS

Ref Offget 11 0B
Rel 20,00 dBm

Center 2.412 GHz Span 16.85 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

14.78 dBm 1 12.86 MHz -56.35 dBm /Hz

STATUS

Conducted Output Power (802.11b-CH 1) 11Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) Ba By (644 50 M Al 13, 2113
Gantar Frag: 2.4 12000000 GHE Radio Std: Mon

e Trig: Frea Run furg|Hakd: 1001100

#IF GalncLew Bhtten; 20 48 Radis Devics: BTS

Ref Offget 11 0B
Rel 20,00 dBm

Center 2.412 GHz Span 16.85 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

14.31 dBm 1 12.86 MHz -56.82 dBm Mz

FCC PT.15.247
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR30 | August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21

Page 5 4 of 118




T
HET ST

Conducted Output Power (802.11b-CH 6) 1Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py (AL A 1 13, 2013
Gantar Frag 2437000000 GHE Radio Std: Mon

e Trig: Frea Run furg|Hakd: 1001100

#IF Galnc swr Bhiten: 20 48 Radis Davics: BTS

Ref Offget 11 0B
Rel 20,00 dBm

|
|
|

|

|

| . !
Center 2.437 GHz Span 16.87 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

15.06 dBm 1 12.97 MHz -56.07 dBm /Hz

STATUS

Conducted Output Power (802.11b-CH 6) 2Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) Ba By (-0 AM Al 13, 2113
Gantar Frag 2437000000 GHE Radio Std: Mon

e Trig: Frea Run furg|Hakd: 1001100

#IF Galnc swr Bhiten: 20 48 Radis Davics: BTS

Ref Offget 11 0B
Rel 20,00 dBm

[
|

|

| e
| et
t

|

|

Center 2.437 GHz Span 16.87 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

14.91 dBm 1 12.97 MHz -56.22 dBm /Hz

FCC PT.15.247
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR30 | August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21

Page 5 5 of 118




T

FECT SRR LT

Conducted Output Power (802.11b-CH 6) 5.5Mbps

dggibent Spmectrim Anabyrer - Channed Powin

T v ORSE 1AM A 1) 2112
Ganter Freq ZAIT000000 GHE Radio Std: Noene
re Trig: Frea Aum Ag|Hald: 1001100
FIFGalnclew BAtzan; 20 48 Radio Davies: BTS

Ref Offget 11 0B
Rel 20,00 dBm

|

|

| . !
Center 2.437 GHz Span 16.87 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

14.84 dBm 1 12.97 MHz -56.29 dBm /Hz

STATUS

Conducted Output Power (802.11b-CH 6) 11Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py (A%, A i 13, 20123
Gantar Frag 2437000000 GHE Radio Std: Mon

e Trig: Frea Run furg|Hakd: 1001100

#IF GalncLew Bhtten; 20 48 Radis Devics: BTS

Ref Offget 11 0B
Rel 20,00 dBm

I
|

|

i

L~

I

|

|

Center 2.437 GHz Span 16.87 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

14.70 dBm 1 12.97 MHz -56.43 dBm /Hz

FCC PT.15.247
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR30 | August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21

Page 5 6 of 118




T
HET ST

Conducted Output Power (802.11b-CH 11) 1Mbps

dggibent Spmectrim Anabyrer - Channed Powin

13 TP (-S54 AM Al 13, 2113
Gantar Frag 2462000000 GHz Radio Std: Mon

e Trig: Frea Run furg|Hakd: 1001100

#IF Galnc swr Bhiten: 20 48 Radis Davics: BTS

Ref Offget 11 0B
Rel 20,00 dBm

|
|
I

|

|

| | !
Center 2462 GHz Span 16.74 MHz)
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

15.14 dBm 1 12.87 MHz -55.95 dBm /Hz

STATUS

Conducted Output Power (802.11b-CH 11) 2Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py (-5 16 A A 13, 20123
Gantar Frag 2462000000 GHz Radio Std: Mon

e Trig: Frea Run furg|Hakd: 1001100

#IF Galnc swr Bhiten: 20 48 Radis Davics: BTS

Ref Offget 11 0B
Rel 20,00 dBm

|
[
|
|

Center 2.462 GHz Span 16.74 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

15.06 dBm 1 12.87 MHz -56.04 dBm /Hz

FCC PT.15.247
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR30 | August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21

Page 5 7 of 118




T
HET ST

Conducted Output Power (802.11b-CH 11) 5.5Mbps

dggibent Spmectrim Anabyrer - Channed Powin

1 ra Ry (654 505 A il 11, 20123
Gantar Frag 2462000000 GHz Radio Std: Mon

e Trig: Frea Run furg|Hakd: 1001100

#IF Galnc swr Bhiten: 20 48 Radis Davics: BTS

Ref Offget 11 0B
Rel 20,00 dBm

|
|
|

|

|

| | !
Center 2462 GHz Span 16.74 MHz)
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

14.98 dBm 1 12.87 MHz -56.12 dBm /Hz

STATUS

Conducted Output Power (802.11b-CH 11) 11Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py (5015, A 11, 20123
Gantar Frag 2462000000 GHz Radio Std: Mon

e Trig: Frea Run furg|Hakd: 1001100

#IF Galnc swr Bhiten: 20 48 Radis Davics: BTS

Ref Offget 11 0B
Rel 20,00 dBm

I
|
|
i
| =]
I
|
|

Center 2.462 GHz Span 16.74 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

14.62 dBm 1 12.87 MHz -56.48 dBm /Hz

FCC PT.15.247
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR30 | August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21

Page 5 & of 118




T
FECT AL
Conducted Output Power (802.11g-CH 1) 6Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py 301100 AM 110, 3013
Gantar Frag: 2.4 12000000 GHE Radio Std: Mon

s Trig: Frea Run furg|Hakd: 1001100

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

Center 2.412 GHz

Channel Power

Span 22.83 MHz
#VEW 3 MHz

Power Spectral Density

13.34 dBm 1 17.56 MHz -59.10 dBm /Hz

STATUS

Conducted Output Power (802.11g-CH 1) 9Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py B0 (A A 34110, 30013
Gantar Frag: 2.4 12000000 GHE Radio Std: Mon

s Trig: Frea Run furg|Hakd: 1001100

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

e Span 22.83 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

12.90 dBm 1 17.56 MHz -59.55 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR30 August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
Page 59 of 118




T

FECT SRR LT

Conducted Output Power (802.11g-CH 1) 12Mbps

dggibent Spmectrim Anabyrer - Channed Powin

T v BOCCECE MM L 1) 112
Gamter Freq 2412000000 GHz Radio Std: Noene
re Trig: Frea Aum Aseg|Hotdo-100r§00
FIFGalnclew BAtzan; 20 48 Radio Davies: BTS

Ref Offget 11 0B
Rel 20,00 dBm

Center 2.412 GHz Span 22.83 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

12.69 dBm 1 17.56 MHz -59.75 dBm /Hz

STATUS

dggibent Spmectrim Anabyrer - Channed Powin

Conducted Output Power (802.11g-CH 1) 18Mbps

T v B0 AM L 1) 112
Gamter Freq 2412000000 GHz Radio Std: Noene
re Trig: Frea Aum Aseg|Hotdo-100r§00
FIFGalnclew BAtzan; 20 48 Radio Davies: BTS

Ref Offget 11 0B
Rel 20,00 dBm

[
|

|

|

|

|

|

!
[
b

|

Center 2.412 GHz Span 22.83 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

12.36 dBm 1 17.56 MHz -60.08 dBm /Hz

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1208FR30

Date of Issue: EUT Type:
August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC

FCC ID:
JYCCDMAPTL21

Page 6 0 of 118




T

FECT SRR LT

Conducted Output Power (802.11g-CH 1) 24Mbps

dggibent Spmectrim Anabyrer - Channed Powin

T v B0 14 AM 3 1) M112
Gamter Freq 2412000000 GHz Radio Std: Nene
re Trig: Frea Aum Ag|Hald: 1001100
FIFGalnclew BAtzan; 20 48 Radio Davies: BTS

Ref Offget 11 0B
Rel 20,00 dBm

|

|

| | |
Center 2.412 GHz Span 22.83 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

11.81 dBm 1 17.56 MHz -60.63 dBm /Hz

STATUS

Conducted Output Power (802.11g-CH 1) 36Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py BOEIEEA A 3410, 30013
Gantar Frag: 2.4 12000000 GHz Radio Std: Mon

e Trig: Frea Run #furg|Hokd- 1000500

#IF Galnc swr Bhiten: 20 48 Radis Davics: BTS

Ref Offget 11 0B
Rel 20,00 dBm

e Span 22.83 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

11.04 dBm 1 17.56 MHz -61.40 dBm /Hz

FCC PT.15.247
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR30 | August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21

Page 6 1 of 118




T
FECT AL
Conducted Output Power (802.11g-CH 1) 48Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py SO AM 11, 3013
Gantar Frag: 2.4 12000000 GHE Radio Std: Mon

s Trig: Frea Run furg|Hakd: 1001100

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

e Span 22.83 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

10.39 dBm 1 17.56 MHz -62.06 dBm /Hz

STATUS

Conducted Output Power (802.11g-CH 1) 54Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py SOOI AW 310, 3013
Gantar Frag: 2.4 12000000 GHE Radio Std: Mon

s Trig: Frea Run furg|Hakd: 1001100

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

e Span 22.83 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

10.24 dBm 1 17.56 MHz -62.20 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR30 August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
Page 6 2 of 118




T
FECT AL
Conducted Output Power (802.11g-CH 6) 6Mbps

dggibent Spmectrim Anabyrer - Channed Powin

Ba By 0 1 2l 13, 2013
Ganter Freq ZAIT000000 GHE Radio Std: Noene

. Trig: Frea Aun Ag|Hald: 1001100
BAtzan; 20 48 Radio Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

Center 2.437 GHz Span 22.99 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

13.57 dBm 1 17.68 MHz -58.91 dBm Mz

STATUS

Conducted Output Power (802.11g-CH 6) 9Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py BTG AM 1410, 3013
Gantar Frag 2437000000 GHE Radio Std: Mon

e Trig: Frea Run furg|Hakd: 1001100

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

O b L

e Span 22.99 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

13.23 dBm 1 17.68 MHz -59.24 dBm Mz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR30 August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
Page 6 3 of 118




T
FECT AL
Conducted Output Power (802.11g-CH 6) 12Mbps

dggibent Spmectrim Anabyrer - Channed Powin
i) 01012 AW 110, 3013

Ganter Freq ZAIT000000 GHE Radio Std: Nene
. Trig: Frea Aun Ag|Hald: 1001100
BAtzan; 20 48 Radio Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

e Span 22.99 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

13.26 dBm 1 17.68 MHz -59.21 dBm Mz

STATUS

Conducted Output Power (802.11g-CH 6) 18Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py SO A 31, 3013
Gantar Frag 2437000000 GHE Radio Std: Mons

e Trig: Frea Run furg|Hakd: 1001100

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

Span 22.99 MHz

Center 2.437 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

12.55 dBm 1 17.68 MHz -59.93 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR30 August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
Page 6 4 of 118




T
FECT AL
Conducted Output Power (802.11g-CH 6) 24Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py OIS AW 1410, 3013
Gantar Frag 2437000000 GHE Radio Std: Mon

e Trig: Frea Run #furg|Hokd- 1000500

#IF GalncLew Bhtten; 20 48 Radis Devics: BTS

Ref Offget 11 0B

Rel 20.00 dBm

it e e e e e

e Span 22.99 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

12.27 dBm 1 17.68 MHz -60.21 dBm /Hz

STATUS

Conducted Output Power (802.11g-CH 6) 36Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py BOIEE AM 1410, 3013
Gantar Frag 2437000000 GHE Radio Std: Mon

e Trig: Frea Run furg|Hakd: 1001100

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

e Span 22.99 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

11.61 dBm 1 17.68 MHz -60.86 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR30 August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
Page 6 5 of 118




T
FECT AL
Conducted Output Power (802.11g-CH 6) 48Mbps

dggibent Spmectrim Anabyrer - Channed Powin
i) B0 10N A 10, 30013

Ganter Freq ZAIT000000 GHE Radio Std: Nene
. Trig: Frea Aun Ag|Hald: 1001100
BAtzan; 20 48 Radio Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

e Span 22.99 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

11.01 dBm 1 17.68 MHz -61.47 dBm /Hz

STATUS

Conducted Output Power (802.11g-CH 6) 54Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py BT AM 110, 3013
Gantar Frag 2437000000 GHE Radio Std: Mon

e Trig: Frea Run furg|Hakd: 1001100

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

S

Span 22.99 MHz
#VEW 3 MHz

Ce

Channel Power Power Spectral Density

10.83 dBm 1 17.68 MHz -61.65 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR30 August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
Page 6 6 of 118




T
HET ST

Conducted Output Power (802.11g-CH 11) 6Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py IR A 310, 30013
Gantar Frag 2462000000 GHz Radio Std: Mon

e Trig: Frea Run furg|Hakd: 1001100

#IF GalncLew Bhtten; 20 48 Radis Devics: BTS

Ref Offget 11 0B
Rel 20,00 dBm

|
i
|
Iz
I

|

|

| | |
Center 2462 GHz Span 22.84 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

13.68 dBm 1 17.57 MHz -58.76 dBm /Hz

STATUS

Conducted Output Power (802.11g-CH 11) 9Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py B0 A 31, 3013
Gantar Frag 2462000000 GHz Radio Std: Mons

e Trig: Frea Run furg|Hakd: 1001100

#IF GalncLew Bhtten; 20 48 Radis Devics: BTS

Ref Offget 11 0B
Rel 20,00 dBm

Center 2.462 GHz Span 22.24 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

13.36 dBm 1 17.57 MHz -59.08 dBm /Hz

FCC PT.15.247
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR30 | August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21

Page 6 7 of 118




T
FECT AL
Conducted Output Power (802.11g-CH 11) 12Mbps

dggibent Spmectrim Anabyrer - Channed Powin

Ba By 0 M 2l 13, 2013
Gamter Freq 2462000000 GHz Radio Std: Nene

. Trig: Frea Aun Ag|Hald: 1001100
BAtzan; 20 48 Radio Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

e Span 22.24 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

13.18 dBm 1 17.57 MHz -59.27 dBm /Hz

STATUS

Conducted Output Power (802.11g-CH 11) 18Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py B0l AW 110, 3013
Gantar Fragq 2462000000 GHz Radio Std: Mon

s Trig: Frea Run #furg|Hokd- 1000500

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

Span 22.24 MHz

Center 2.462 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

12.69 dBm 1 17.57 MHz -59.75 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR30 August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
Page 6 & of 118




T
FECT AL
Conducted Output Power (802.11g-CH 11) 24Mbps

dggibent Spmectrim Anabyrer - Channed Powin
i) B0 A 31, 3013

Gamter Freq 2462000000 GHz Radio Std: Noene
. Trig: Frea Aun Ag|Hald: 1001100
BAtzan; 20 48 Radio Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

e e e e

e Span 22.24 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

12.23 dBm 1 17.57 MHz -60.21 dBm /Hz

STATUS

Conducted Output Power (802.11g-CH 11) 36Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py O A 10, 30013
Gantar Frag 2462000000 GHz Radio Std: Mon

s Trig: Frea Run furg|Hakd: 1001100

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

S A S e
e e

e Span 22.24 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

11.59 dBm 1 17.57 MHz -60.86 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR30 August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
Page 6 9 of 118




T

FECT SRR LT

Conducted Output Power (802.11g-CH 11) 48Mbps

dggibent Spmectrim Anabyrer - Channed Powin

T v il 400 AN W 1) X112
Gamter Freq 2462000000 GHz Radio Std: Noene
re Trig: Frea Aum Ag|Hald: 1001100
FIFGalnclew BAtzan; 20 48 Radio Davies: BTS

Ref Offget 11 0B
Rel 20,00 dBm

e Span 22.24 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

10.93 dBm 1 17.57 MHz -61.51 dBm Mz

STATUS

Conducted Output Power (802.11g-CH 11) 54Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py 3030 A 11, 3013
Gantar Frag 2462000000 GHz Radio Std: Mon

e Trig: Frea Run furg|Hakd: 1001100

#IF GalncLew Bhtten; 20 48 Radis Devics: BTS

Ref Offget 11 0B
Rel 20,00 dBm

o
e

r-"

e Span 22.24 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

10.96 dBm 1 17.57 MHz -61.49 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR30 | August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
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T
FECT AL
Conducted Output Power (802.11n-CH 1) 6.5Mbps

dggibent Spmectrim Anabyrer - Channed Powin

T v i W Ll 1 2112
Gamter Freq 2412000000 GHz Radio Std: Noene
. Trig: Frea Aun Ag|Hald: 1001100

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

Center 2.412 GHz Span 22.95 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

10.83 dBm 1 18.42 MHz -61.82 dBm Mz

STATUS

Conducted Output Power (802.11n-CH 1) 13Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py SR A 310, 3013
Gantar Frag: 2.4 12000000 GHE Radio Std: Mon

s Trig: Frea Run furg|Hakd: 1001100

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

Ce
#VEBW 3 MHz

Channel Power Power Spectral Density

10.31 dBm 1 18.42 MHz -62.35 dBm Mz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR30 August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
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FECT AL
Conducted Output Power (802.11n-CH 1) 19.5Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py S A 311, 3013
Gantar Frag: 2.4 12000000 GHE Radio Std: Mon

s Trig: Frea Run furg|Hakd: 1001100

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

Center 2.412 GHz Span 22.95 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

9.85 dBm / 18.42 MHz -62.80 dBm Mz

STATUS

Conducted Output Power (802.11n-CH 1) 26Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py BOAL 3 AW 1410, 3013
Gantar Frag: 2.4 12000000 GHE Radio Std: Mons

s Trig: Frea Run furg|Hakd: 1001100

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

e Span 22.95 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

9.68 dBm / 18.42 MHz -62.97 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR30 August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
Page 7 2 of 118
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Conducted Output Power (802.11n-CH 1) 39Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py BOALIT0AM 1410, 3013
Gantar Frag: 2.4 12000000 GHE Radio Std: Mon

e Trig: Frea Run furg|Hakd: 1001100

#IF GalncLew Bhtten; 20 48 Radis Devics: BTS

Ref Offget 11 0B
Rel 20,00 dBm

[
|
|
i
|
|
!
|
"
|

|
|
| .
Center 2.412 GHz
HRes BW 1 MHz #VEBW 3 MHz

Channel Power Power Spectral Density

8.78 dBm / 18.42 MHz -63.88 dBm Mz

STATUS

Conducted Output Power (802.11n-CH 1) 52Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py 015 A 34110, 30013
Gantar Frag: 2.4 12000000 GHE Radio Std: Mon

e Trig: Frea Run furg|Hakd: 1001100

#IF GalncLew Bhtten; 20 48 Radis Devics: BTS

Ref Offget 11 0B
Rel 20,00 dBm

Ce

#VEBW 3 MHz

Channel Power Power Spectral Density

8.14 dBm / 18.42 MHz -64.51 dBm /Hz

FCC PT.15.247
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR30 | August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
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T
FECT AL
Conducted Output Power (802.11n-CH 1) 58.5Mbps

dggibent Spmectrim Anabyrer - Channed Powin

T v 1l 1AM L1 M2
Gamter Freq 2412000000 GHz Radio Std: Nene
. Trig: Frea Aun Aseg|Hotdo-100r§00

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

e e e e T

Center 2.412 GHz
#H #VBW 3 MHz

Channel Power Power Spectral Density

8.26 dBm / 18.42 MHz -64.39 dBm /Hz

STATUS

Conducted Output Power (802.11n-CH 1) 65Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py 010 A 14110, 3013
Gantar Frag: 2.4 12000000 GHE Radio Std: Mon

s Trig: Frea Run furg|Hakd: 1001100

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

Ce
#VEBW 3 MHz

Channel Power Power Spectral Density

7.74 dBm / 18.42 MHz -64.91 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR30 August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
Page 7 4 of 118




T
FECT AL
Conducted Output Power (802.11n-CH 6) 6.5Mbps

dggibent Spmectrim Anabyrer - Channed Powin
i) L1060 AM Al 1, 2113

Ganter Freq ZAIT000000 GHE Radio Std: Nene
. Trig: Frea Aun Ag|Hald: 1001100
BAtzan; 20 48 Radio Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

e Span 22.94 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

11.26 dBm 1 18.42 MHz -61.40 dBm /Hz

STATUS

Conducted Output Power (802.11n-CH 6) 13Mbps

T v 110000 AM 3 1) X112
Ganter Freq ZAIT000000 GHE Radio Std: Nene
. Trig: Frea Aun Ag|Hald: 1001100
BAtzan; 20 48

dggibent Spmectrim Anabyrer - Channed Powin
'Irﬁllrl:lwrl Radis Davics: BTS

Ref Offget 11 0B
Rel 20,00 dBm

Span 22.94 MHz
#VEW 3 MHz

Ce

Channel Power Power Spectral Density

10.88 dBm 1 18.42 MHz -61.77 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR30 August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
Page 7 5 of 118




T
FECT AL
Conducted Output Power (802.11n-CH 6) 19.5Mbps

dggibent Spmectrim Anabyrer - Channed Powin
i) 11T A 110, 3013

Ganter Freq ZAIT000000 GHE Radio Std: Nene
. Trig: Frea Aun Ag|Hald: 1001100
BAtzan; 20 48 Radio Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

Center 2.437 GHz Span 22.94 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

10.66 dBm 1 18.42 MHz -61.99 dBm /Hz

STATUS

Conducted Output Power (802.11n-CH 6) 26Mbps

T v L1050 AM Wi 1) X112
Ganter Freq ZAIT000000 GHE Radio Std: Nene
. Trig: Frea Aun Ag|Hald: 1001100
BAtzan; 20 48

dggibent Spmectrim Anabyrer - Channed Powin
'Irﬁllrl:lwrl Radis Davics: BTS

Ref Offget 11 0B
Rel 20,00 dBm

Ce
#VEBW 3 MHz

Channel Power Power Spectral Density

9.96 dBm / 18.42 MHz -62.70 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR30 August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
Page 7 6 of 118




T
FECT AL
Conducted Output Power (802.11n-CH 6) 39Mbps

dggibent Spmectrim Anabyrer - Channed Powin
i) 110450 AM A 13, X113

Ganter Freq ZAIT000000 GHE Radio Std: Nene
. Trig: Frea Aun Ag|Hald: 1001100
BAtzan; 20 48 Radio Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

Ce
#VEBW 3 MHz

Channel Power Power Spectral Density

9.24 dBm / 18.42 MHz -63.42 dBm Mz

STATUS

Conducted Output Power (802.11n-CH 6) 52Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) Ba By L10H 0 AN A 1, X33
Gantar Frag 2437000000 GHE Radio Std: Mons

e Trig: Frea Run furg|Hakd: 1001100

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

I S S P ———

Ce
#VEBW 3 MHz

Channel Power Power Spectral Density

8.99 dBm / 18.42 MHz -63.66 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR30 August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
Page 7 7 of 118
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Conducted Output Power (802.11n-CH 6) 58.5Mbps

dggibent Spmectrim Anabyrer - Channed Powin
i) 110800 A 110, 3013

Ganter Freq ZAIT000000 GHE Radio Std: Noene
. Trig: Frea Aun Ag|Hald: 1001100
BAtzan; 20 48 Radio Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

e e | [—— Y E————

Ce
#VEBW 3 MHz

Channel Power Power Spectral Density

8.35 dBm / 18.42 MHz -64.30 dBm /Hz

STATUS

Conducted Output Power (802.11n-CH 6) 65Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py LI AM 11, 3013
Gantar Frag 2437000000 GHE Radio Std: Mon

e Trig: Frea Run furg|Hakd: 1001100

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

e Span 22.94 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

8.56 dBm / 18.42 MHz -64.09 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR30 August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
Page 7 & of 118
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Conducted Output Power (802.11n-CH 11) 6.5Mbps

dggibent Spmectrim Anabyrer - Channed Powin
i) 11: 14500 A 110, 3013

Gamter Freq 2462000000 GHz Radio Std: Nene
. Trig: Frea Aun Ag|Hald: 1001100
BAtzan; 20 48 Radio Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

Center 2.462 GHz Span 23.85 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

11.35 dBm 1 18.35 MHz -61.29 dBm /Hz

STATUS

Conducted Output Power (802.11n-CH 11) 13Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py D11 A 110, 3013
Gantar Frag 2462000000 GHz Radio Std: Mons

s Trig: Frea Run furg|Hakd: 1001100

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

e Span 23.85 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

10.92 dBm 1 18.35 MHz -61.72 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR30 August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
Page 7 9 of 118
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Conducted Output Power (802.11n-CH 11) 19.5Mbps

dggibent Spmectrim Anabyrer - Channed Powin

T AM A 1) X112

Gamter Freq 2462000000 GHz Radio Std: Nene
. Trig: Frea Aun Ag|Hald: 1001100
BAtzan; 20 48 Radio Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

e Span 23.85 MHz
#R #VEW 3 MHz

Channel Power Power Spectral Density

10.39 dBm 1 18.35 MHz -62.25 dBm /Hz

STATUS

Conducted Output Power (802.11n-CH 11) 26Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py 12 10 A 110, 3013
Gantar Fragq 2462000000 GHz Radio Std: Mon

s Trig: Frea Run #furg|Hokd- 1000500

BAiven: 20 48 Radis Davies: BTS

#IF Galnc swr

Ref Offget 11 0B
Rel 20,00 dBm

Span 23.85 MHz
#VEW 3 MHz

Ce

Channel Power Power Spectral Density

9.87 dBm /18.35 MHz -62.76 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR30 August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
Page 8 0 of 118
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Conducted Output Power (802.11n-CH 11) 39Mbps

dggibent Spmectrim Anabyrer - Channed Powin

T v 11 ) AM L1 M112
Gamter Freq 2462000000 GHz Radio Std: Nene
re Trig: Frea Aum Ag|Hald: 1001100
FIFGalnclew BAtzan; 20 48 Radio Davies: BTS

Ref Offget 11 0B
Rel 20,00 dBm

Ce
#VEBW 3 MHz

Channel Power Power Spectral Density

9.32 dBm / 18.35 MHz -63.31 dBm Mz

STATUS

dggibent Spmectrim Anabyrer - Channed Powin

Conducted Output Power (802.11n-CH 11) 52Mbps

T v LT RE-F9 AM LI 1 M2
Gamter Freq 2462000000 GHz Radio Std: Nene
re Trig: Frea Aum Aseg|Hotdo-100r§00
FIFGalnclew BAtzan; 20 48 Radio Davies: BTS

Ref Offget 11 0B
Rel 20,00 dBm

e §

Center 2.462 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.75 dBm /18.35 MHz -63.88 dBm Mz

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1208FR30

Date of Issue: EUT Type:
August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC

FCC ID:
JYCCDMAPTL21

Page 8 1 of 118
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Conducted Output Power (802.11n-CH 11) 58.5Mbps

dggibent Spmectrim Anabyrer - Channed Powin

T v LT T0N AM L1 X112
Gamter Freq 2462000000 GHz Radio Std: Nene
re Trig: Frea Aum Ag|Hald: 1001100
FIFGalnclew BAtzan; 20 48 Radio Davies: BTS

Ref Offget 11 0B
Rel 20,00 dBm

Center 2.462 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.56 dBm / 18.35 MHz -64.08 dBm /Hz

STATUS

Conducted Output Power (802.11n-CH 11) 65Mbps

dggibent Spmectrim Anabyrer - Channed Powin

i) B Py 11200k A 1410, 30013
Gantar Fragq 2462000000 GHz Radio Std: Mon

e Trig: Frea Run #furg|Hokd- 1000500

#IF GalncLew Bhtten; 20 48 Radis Devics: BTS

Ref Offget 11 0B
Rel 20,00 dBm

|
i
|
!
!
|',
[

Center 2.462 GHz Span 23.85 MHz
#Res BW 1 MHz #VEW 3 MHz

Channel Power Power Spectral Density

8.58 dBm / 18.35 MHz -64.05 dBm /Hz

FCC PT.15.247
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR30 | August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21

Page 8 2 of 118
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FECT SRR LT
8.3 POWER SPECTRAL DENSITY(802.11b/g/n)
Test Requirements and limit, §15.247(e)
The peak power spectral density is measured with a spectrum analyzer connected to the antenna
terminal while the EUT is operating in transmission mode at the appropriate frequencies.
Minimum Standard — the power spectral density conducted from the intentional radiator to
the antenna shall not be greater than 8 dBm in any 3 kHz band during any time interval of
continuous transmission.

W] TEST CONFIGURATION

|. TTT
LT R
| Coax cable

b
5
|_]

Spectrum Analyzer

m] TEST PROCEDURE
We tested according to KDB 558074 (issued 1/18/2012).

The spectrum analyzer is set to :

. Span = 5 — 30 % greater than the EBW
. RBW =100 kHz
. VBW = 300 kHz

. Sweep = Auto couple

. Detector Mode = Peak
. Trace Mode = Max hold
7. Search peak

o 0o~ WDN P

@ Sample Calculation
PSD = Reading Value + ATT loss + Cable loss(1 ea) + BWCF
=-5dBm +10dB + 0.8 dB —15.2 dB= 0.6 dBm
Where: BWCF(Bandwidth Correction Factor) = 10log(3 kHz/100 kHz) = -15.2 dB

Note :

1. Spectrum reading values are not plot data. The PSD results in plot is already including the actual values of
loss for the attenuator and cable combination.

2. Spectrum offset = Attenuator loss + Cable loss

3. We apply to the offset in the 2.4 GHz range that was rounded off to the closest tenth dB. Actual value of
loss for the Attenuator and cable combination is 11 dB at 2.4 GHz. We used the particular cable type that

is supported by manufacture.

FCC PT.15.247
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR30 | August 20,2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21

Page 8 3 of 118
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W] TEST RESULTS

Conducted Power Density Measurements

Test Result

PSR L Mode Spectrum BWCF PSD Limit | Pass/

(MHz) No.
Value(dBm) (dB) (dBm) (dBm) | Fail

2412 1 7.141 -15.2 -8.059 8 Pass
2437 6 802.11b 8.412 -15.2 -6.788 8 Pass
2462 11 7.596 -15.2 -7.604 8 Pass
2412 3.675 -15.2 -11.525 8 Pass
2437 802.11g 4.129 -15.2 -11.071 8 Pass
2462 11 3.961 -15.2 -11.239 8 Pass
2412 802.11n 1.158 -15.2 -14.042 8 Pass
2437 2.4 GHz 1.710 -15.2 -13.49 8 Pass
2462 11 Band 1.673 -15.2 -13.527 8 Pass

Note : PSD = Spectrum Value + BWCF

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1208FR30

Date of Issue:
August 20, 2012

EUT Type:

GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC

FCC ID:
JYCCDMAPTL21

Page 8 4 of 118
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W] RESULT

PLOTS

Power Spectral Density (802.11b-CH 1)
.&I'hrtfnmlrlm-hldrm Srevrpl Sk

Rl Ofeet 11 dB
Refl 20.00 dBm

Center 241200 GHz
#Res BW 100 kHz

Avg Typa: Log-Far

PN Famt mee Trig: Fras Run Aueg|Hatd: 11

W Gain:Low Rhien: 20 48

Span 20.00 MHz
#VBW 300 kHz Sweep 1.93 ms (1001 pts)

STATUS

Power Spectral Density (802.11b-CH 6)

dggibent Speectriom Anabyoer - Swepl 5k

Rl Ofeet 11 dB

Avg Typa: Log-Far
PO Fama w170 Fres Run Aueg|Hatd: 111
Wialn:Low BAften: 20 4B

Refl 20.00 dBm

Center 243700 GHz
#Res BW 100 kHz

Span 20.00 MHz
#VBW 300 kHz Sweep 1.93 ms (1001 pts)

STATUS

Fr-qugm:',r

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1208FR30

Date of Issue:
August 20, 2012

EUT Type:
GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC

FCC ID:
JYCCDMAPTL21

Page 8 5 of 118




T

FECT SRR LT

Power Spectral Density (802.11b-CH 11)

dggibent Speectriom Anabyoer - Swepl 5k

Rl Ofeet 11 dB
Rel 20.00 dBm

Center 246200 GHz
#Res BW 100 kHz

Avg Typa: Log-Far
PO Fama w170 Fres Run Aueg|Hatd: 111
Wialn:Low BAften: 20 4B

Span 20.00 MHz
#VBW 300 kHz Sweep 1.93 ms (1001 pts)

STATUS

Power Spectral Density (802.11g-CH 1)

dggibent Speectriom Anabyoer - Swepl 5k

Rl Ofeet 11 dB

Rel 20.00 dBm

Center 241200 GHz
#Res BW 100 kHz

Avg Type: Log-Far
PO Fama w170 Fres Run Awg|Hakd: 11
W Gain:Low Rhien: 20 48

Span 20.00 MHz
#VBW 300 kHz Sweep 1.93 ms (1001 pts)

STATUS

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1208FR30

Date of Issue:
August 20, 2012

EUT Type:
GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC

FCC ID:
JYCCDMAPTL21

Page 8 6 of 118
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Power Spectral Density (802.11g-CH 6)

dggibent Speectriom Anabyoer - Swepl 5k

Avg Typa: Log-Far
PO Fama w170 Fres Run Aueg|Hatd: 111
Wialn:Low BAften: 20 4B

Rl Ofeet 11 dB
Rel 20.00 dBm

Cen;:er 243700 GHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.93 ms (1001 pts)

STATUS

dggibent Speectriom Anabyoer - Swepl 5k

Power Spectral Density (802.11g-CH11)

1170008 AM A 13, X113
Avg Typa: Log-Far FRALL

PO Fama w170 Fres Run Awg|Hakd: 11
W Gain:Low Rhien: 20 48

Rl Ofeet 11 dB
Rel 20.00 dBm

Cen;:er 246200 GHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.93 ms (1001 pts)

STATUS

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1208FR30

Date of Issue: EUT Type:
August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC

FCC ID:
JYCCDMAPTL21

Page 8 7 of 118
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Power Spectral Density (802.11n-CH 1)

dggibent Speectriom Anabyoer - Swepl 5k

Avg Typa: Log-Far
PO Fama w170 Fres Run Aueg|Hatd: 111
Wialn:Low BAften: 20 4B

Rl Ofeet 11 dB
Rel 20.00 dBm

Span 20.00 MHz
Sweep 1.93 ms (1001 pts)

STATUS

Center 241200 GHz

#Res BW 100 kHz #VBW 300 kHz

Power Spectral Density (802.11n-CH 6)

dggibent Speectriom Anabyoer - Swepl 5k
Avg Typa: Log-Far

PO Fama w170 Fres Run Awg|Hakd: 11
W Gain:Low Rhien: 20 48

Rl Ofeet 11 dB
Rel 20.00 dBm

Span 20.00 MHz
Sweep 1.93 ms (1001 pts)

STATUS

Center 243700 GHz
#Res BW 100 kHz

#VBW 300 kHz

FCC PT.15.247 www.hct.co.kr

TEST REPORT

FCC CERTIFICATION REPORT

FCC ID:

Test Report No.
HCTR1208FR30

Date of Issue:
August 20, 2012

EUT Type:
GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC

JYCCDMAPTL21

Page 8 & of 118




T
FECT SRR LT
Power Spectral Density (802.11n-CH11)

dggibent Speectriom Anabyoer - Swepl 5k

Avg Typa: Log-Far
PHO: Fagt ~e= Th: Fras Run Aueg|Hatd: 111
Wiain:Low BAtnen: 20 dB

Rl Ofeet 11 dB
Rel 20.00 dBm

Span 20.00 MHz

Center 246200 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.93 ms (1001 pts)

ETArUS

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR30 August 20, 2012 | GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC JYCCDMAPTL21
Page 8 9 of 118
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8.4 OUT OF BAND EMISSIONS AT THE BAND EDGE/ CONDUCTED SPURIOUS EMISSIONS
Test Requirements and limit, §15.247(d)

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak conducted power
limits. If the transmitter complies with the conducted power limits based on the use of RMS
averaging over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the general limits
specified in § 15.209(a) is not required. In addition, radiated emissions which fall in the restricted
bands, as defined in § 15.205(a), must also comply with the radiated emission limits specified in §
15.209(a) (see § 15.205(c)).

Limit : 20 dBc
@ TEST CONFIGURATION

i
3
3
..]

Spectrum Analyzer

L
Lo
[
!

Coax cable

m] TEST PROCEDURE

The transmitter output is connected to the spectrum analyzer.

RBW = 100 kHz(Upon 1 GHz = 1 MHz)

VBW = 300 kHz(Upon 1 GHz = 1 MHz)

Set span to encompass the spectrum to be examined

Detector = Peak

Trace Mode = max hold

Sweep = auto couple

Measurements are made over the 30 MHz to 40 GHz range with the transmitter set to the lowest,

middle, and highest channels.

Note :

1. The band edge results in plot is already including the actual values of loss for the attenuator and cable
combination.

2. Spectrum offset = Attenuator loss + Cable loss

3. We apply to the offset in the 2.4 GHz range that was rounded off to the closest tenth dB. Actual value of
loss for the Attenuator and cable combination is 11 dB at 2.4 GHz. We used the particular cable type that
is supported by manufacture.

4. In case of conducted spurious emissions test, we applied the offset values at 2.4 GHz. Because we used

the particular cable type that is supported by manufacture. So, we don’t know exactly cable loss from 30
MHz to 26 GHz.

FCC PT.15.247
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
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W] RESULT PLOTS
BandEdge (802.11b-CH1)

dggibent Speectriom Anabyoer - Swepl 5k

Avg Typa: Log-Far

PN Famt mee Trig: Fras Run Aueg|Hatd: 11

W Gain:Low Rhien: 20 48

Rl Ofeet 11 dB
Refl 20.00 dBm

frotanampantloig 2

Cen;:er 240000 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.87 ms (1001 pts)

STATUS

BandEdge (802.11b-CH11)

dggibent Speectriom Anabyoer - Swepl 5k

1139000 A 1l 13, 300
Avg Typa: Log-Far "

PO Fama w170 Fres Run Awg|Hakd: 11
W Gain:Low Rhien: 20 48

Rl Ofeet 11 dB
Refl 20.00 dBm

Fr-qugm:',r

Center 248350 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.80 ms (1001 pis)
Lk STATUS
FCC PT.15.247
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
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BandEdge (802.11g-CH1)

dggibent Speectriom Anabyoer - Swepl 5k

Avg Typa: Log-Far
PO Fama w170 Fres Run Aueg|Hatd: 111
Wialn:Low BAften: 20 4B

Rl Ofeet 11 dB
Rel 20.00 dBm

Cen;:er 240000 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.87 ms (1001 pts)

STATUS

BandEdge (802.11g-CH11)

dggibent Speectriom Anabyoer - Swepl 5k
Avg Typa: Log-Far

PO Fama w170 Fres Run Awg|Hakd: 11
W Gain:Low Rhien: 20 48

Rl Ofeet 11 dB
Rel 20.00 dBm

142

31 |
by '.-vi'--._l--|

Center 248350 GHz Span 50.00 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 4.80 ms (1001 pis)

Lk STATUS
FCC PT.15.247
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BandEdge (802.11n-CH1)

dggibent Speectriom Anabyoer - Swepl 5k

Avg Typa: Log-Far
PO Fama w170 Fres Run Aueg|Hatd: 111
Wialn:Low BAften: 20 4B

Rl Ofeet 11 dB
Rel 20.00 dBm

Cen;:er 240000 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.87 ms (1001 pts)

STATUS

BandEdge (802.11n-CH11)

dggibent Speectriom Anabyoer - Swepl 5k

Avg Type: Log-Far
PO Fama w170 Fres Run Awg|Hakd: 11
W Gain:Low Rhien: 20 48

Rl Ofeet 11 dB
Rel 20.00 dBm

"f"‘f"'-l"'.r-f.n-_|,l.'l"ﬁ-\|.u',...| W

Cen;:er 248350 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.80 ms (1001 pis)

STATUS

FCC PT.15.247
TEST REPORT
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30 MHz ~ 1 GHz

Conducted Spurious Emission (802.11b-CH1)
.&I'hrtfnmlrlm-hldrm Srevrpl Sk

Rl Ofeet 11 dB
Refl 20.00 dBm

Avg Typa: Log-Far

PN Famt mee Trig: Fras Run Aueg|Hatd: 11

W Gain:Low Rhien: 20 48

]

P A P T e L R PR R e b

Start 30.0 MHz

-

Res BW 100 kHz

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pis)

STATUS

Conducted Spurious Emission (802.11b-CH6)

dggibent Speectriom Anabyoer - Swepl 5k

Rl Ofeet 11 dB

Avg Typa: Log-Far
PO Fama w170 Fres Run Aueg|Hatd: 111
Wialn:Low BAften: 20 4B

Refl 20.00 dBm

Start 30.0 MHz
#Res BW 100 kHz

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pis)

STATUS

Fr-qugm:',r

FCC PT.15.247
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Conducted Spurious Emission (802.11b-CH11)

dggibent Speectriom Anabyoer - Swepl 5k

Rl Ofeet 11 dB
Rel 20.00 dBm

R e R L e

Start 30.0 MHz
#Res BW 100 kHz

Avg Typa: Log-Far
PO Fama w170 Fres Run Aueg|Hatd: 111
Wialn:Low BAften: 20 4B

AN A o A BT iy

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pis)

STATUS

Conducted Spurious Emission (802.11g-CH1)

dggibent Speectriom Anabyoer - Swepl 5k

Rl Ofeet 11 dB

Rel 20.00 dBm

Start 30.0 MHz
#Res BW 100 kHz

Avg Type: Log-Far
PO Fama w170 Fres Run Awg|Hakd: 11
W Gain:Low Rhien: 20 48

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pis)

STATUS

FCC PT.15.247
TEST REPORT
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www.hct.co.kr
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HCTR1208FR30

Date of Issue:
August 20, 2012

EUT Type:
GSM/WCDMA/CDMA Phone with Bluetooth/WLAN/NFC

FCC ID:
JYCCDMAPTL21

Page 9 5 of 118




T

FECT SRR LT

Conducted Spurious Emission (802.11g-CH6)

dggibent Speectriom Anabyoer - Swepl 5k

Rl Ofeet 11 dB
Rel 20.00 dBm

Avg Typa: Log-Far
PO Fama w170 Fres Run Aueg|Hatd: 111
Wialn:Low BAften: 20 4B

ety et N e WML i i B it el oy

Start 30.0 MHz
#Res BW 100 kHz

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pis)

STATUS

Conducted Spurious Emission (802.11g-CH11)

dggibent Speectriom Anabyoer - Swepl 5k

Rl Ofeet 11 dB

Rel 20.00 dBm

Start 30.0 MHz
#Res BW 100 kHz

Avg Type: Log-Far
PO Fama w170 Fres Run Awg|Hakd: 11
W Gain:Low Rhien: 20 48

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pis)

STATUS

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
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Conducted Spurious Emission (802.11n-CH1)

dggibent Speectriom Anabyoer - Swepl 5k

Avg Typa: Log-Far
PO Fama w170 Fres Run Aueg|Hatd: 111
Wialn:Low BAften: 20 4B

Rl Ofeet 11 dB
Rel 20.00 dBm

PR R | WE V] FERERS et e, H.--.-'-’.-ﬂ..i\_.._.-‘i,‘r..r_-._ e I N AT o by

Stop 1.0000 GHz

Start 30.0 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 92.7 ms (1001 pis)

STATUS

Conducted Spurious Emission (802.11n-CH6)

dggibent Speectriom Anabyoer - Swepl 5k

Avg Type: Log-Far
PO Fama w170 Fres Run Awg|Hakd: 11
W Gain:Low Rhien: 20 48

Rl Ofeet 11 dB
Rel 20.00 dBm

' ¢

b A e g A et L i S s 1 Wik e

Stop 1.0000 GHz

Start 30.0 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 92.7 ms (1001 pis)

STATUS

FCC PT.15.247
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Conducted Spurious Emission (802.11n-CH11)

dggibent Speectriom Anabyoer - Swepl 5k

Rl Ofeet 11 dB
Rel 20.00 dBm

Avg Typa: Log-Far
PHO: Fagt ~e= Th: Fras Run Aueg|Hatd: 111
Wiain:Low BAtnen: 20 dB

b st T PR LU By PR TR e SR R T R At imidesd

Start 30.0 MHz
#Res BW 100 kHz

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pis)

ETArUS

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr
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1 GHz ~ 26 GHz
Conducted Spurious Emission (802.11b-CH1)

il Spsecar i Amalyrer - Sewepl 54
Avg Type: Log+ar
Trig: Frae Aun Avg|Hield: 111

PHO; Fasy ==
EAbven: 70 48

|F L ow

Ref OMzet 11 0B
Ref 20.00 dBm

A ‘_H.J'L”K'

. _‘\*‘}‘Jr‘]‘.‘*‘wﬂgnt
AL )n"'r""-"‘""-* & A T Ty ok [

Stop 26.00 GHz
#VEBW 1.0 MHz Sweep 62.5ms (1001 pts) [

STAFUS,

Al i.;lll.!lrllll Amalyrer - Seepl 54

Avg Typa: Log-Far
PHO; Fasg =e= 100 Fras Run Avg|Hald: 11
\F Gin: L ow Anen: 20 48

Ref OMzet 11 0B
Ref 20.00 dBm

e

AAA
P Lt
; ekl Iy 'r"\r"‘ Al
. ,l..l"“"l""""H"".J"'\-I-.P':y‘\-.h-,."'h-'Lv-'-.u"'nL&" 1’|r‘ r

Stop 26.00 GHz
#VEBW 1.0 MHz Sweep 62.5ms (1001 pts) [

FCC PT.15.247
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Conducted Spurious Emission (802.11b-CH11)

Al i.;lll.!lrllll Amalyrer - Seepl 54

Rel OMzel 11 dB
Ri‘f 20.00 dBm

s BW 1.0 MHz

Avg Type: Log-Far

PP Fast me= Trig: Fras Run AvglHeld: 11

|F L ow Ehkiven: 20 48

' | # H}{
M T T
L T o AT
Wi gl 7 A Wi
' |

Stop 26.00 GHz
#VEBW 1.0 MHz Sweep 62.5ms (1001 pts) [

STAFUS,

Al i.;lll.!lrllll Amalyrer - Seepl 54

Ref OMzet 11 0B
Ref 20.00 dBm

§182

k o A
o i Al ﬂ-_,l‘.rt'. AT

Avg Typa: Log-Far
PHO: Fasg == 1000 Fras Run AvglHold: 111
\F Gin: L ow Anen: 20 48

..i"-f"}é
1

i
oy, ,1...- l.1 "'""'“' g’
A iyt 4! b e 4

Stop 26.00 GHz
#VEBW 1.0 MHz Sweep 62.5ms (1001 pts) [

FCC PT.15.247
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Conducted Spurious Emission (802.11g-CH6)

Al i.;lll.!lrllll Amalyrer - Seepl 54

Avg Type: Log-Far
PHO: Fass =en 1 FeQ: Frae Run Aug|Hald: 11
1F ;L ow Fhtien: 20 48

Rel OMzel 11 dB
Ri‘f 20.00 dBm

'I.J...

*

_—— WA J.L“ n}q."‘."hrﬂ i, -*"»-“h'

Start 1.00 GHz ' Stop 26.00 GHz

#Res BW 1.0 MHz #VEBW 1.0 MHz Sweep 62.5ms (1001 pts) [

Lk STAFUS,

Conducted Spurious Emission (802.11g-CH11)

Al i.;lll.!lrllll Amalyrer - Seepl 54

Avg Type: Log-Far
PHO: Fass =en 1 FeQ: Frae Run Aug|Hald: 11
1F ;L ow Fhtien: 20 48

Rel OMzel 11 dB
Ref 20.00 dBm

*1#_".:'

L |
=) = LT hafr "II" W Al ..J-JI'“
gl
il P ARAAND St = |

P ;‘.;.

Stop 26.00 GHz

#VEBW 1.0 MHz Sweep 62.5ms (1001 pts) [
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Conducted Spurious Emission (802.11n-CH1)

Al i.;lll.!lrllll Amalyrer - Seepl 54

PHO; Fasy ==

|F L ow

Ref OMzet 11 0B
Ref 20.00 dBm

3

e q.uhu“ Prl, ,“‘r 7

11.00 GHz
s BW 1.0 MHz

#VEW 1.0 MHz

Avg Type: Log-Par
Trig: Fras Fun AvglHeld: 111

EAbven: 70 48

Stop 26.00 GHz
Sweep 62.5ms (1001 pts) [

STAFUS,

Al i.;lll.!lrllll Amalyrer - Seepl 54

PHO; Fasy ==

|F L ow

Ref OMzet 11 0B
Ref 20.00 dBm

L

I
b

S:LI'HHI:IGHZ
03

#Res BW 1.0 MHz

#VEW 1.0 MHz

Avg Type: Log-Par
Trig: Fras Fun AvglHeld: 111

EAbven: 70 48

I
AT T

P,
i e P

Stop 26.00 GHz
Sweep 62.5ms (1001 pts) [
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Conducted Spurious Emission (802.11n-CH11)

Arileni. Spsectriam Amalyrer - Seepl 54

Avg Type: Log-Far
PHO: Fass =w= 1rig: Fras Run Awg|Held: 11
1F ;L ow Bhiven: 20 48

Rel OMzel 11 dB
Ri‘f 20.00 dBm

- b, T L AT .Il"ﬂi‘_i l.-"-nMA'ﬂ*'-

|
|
|
|
|
b
|
|

i
1 y =
l Sk H_IH.,.‘J-F "'.,‘\l_u_qlr},i'\&..-"l}'.-';-' ' ____I‘_.-‘ ¥ ’

Start 1,00 GHz Stop 26.00 GHz
#Ra:s BW 1.0 MHz #VEBW 1.0 MHz Sweep 62.5ms (1001 pts)

Lk STAFUS,
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8.5 RADIATED MEASUREMENT.
8.5.1 RADIATED SPURIOUS EMISSIONS.
Test Requirements and limit, §15.205, §15.209

Frequency (MHz) Field Strength (uv/m) Measurement Distance (m)

0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705-30 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1208FR30
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August 20, 2012
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Test Configuration

Below 30 MHz

EUT

Metal Full Soldered Ground Plane

30 MHz - 1 GHz

EUT

Metal Full Soldered Ground Plane

RX Antenna

Im -

Spectrum Analyzer
! Receiver
RX Antenna
)
Ant. feed | T
point Y
i 1~4m
I
I
3m FE
I

Spectrum Analyzer

! Receiver
FCC PT.15.247
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
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Above 1 GHz

EUT —\

|

............ = 3N

Turntable

.{ ..........................
4m
A
'
| 1lm

-

Antenna

-~ Tower

Hom
antenna

Spectm
analyzer

- Pre-amp

'S
- LILJ

TEST PROCEDURE
1. The EUT is placed on a turntable, which is 0.8 m above ground plane.
2. The turntable shall be rotated for 360 degrees to determine the position of maximum emission

level.

3. EUT is set 3 m away from the receiving antenna, which is varied from 1m to 4m to find out

the highest emissions.
4. Maximum procedure was performed on the six highest emissions to ensure EUT compliance.

5. And also, each emission was to be maximized by changing the polarization of receiving

antenna both horizontal and vertical.

6. Repeat above procedures until the measurements for all frequencies are complete.

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr
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TEST RESULTS

9 kHz — 30MHz
Operation Mode: Normal Mode
Frequency | Reading | Ant.factor | Cable loss | Ant. POL Total Limit Margin
M dBuV dB /m dB (H/V) dBuV/m dBuV/m dB
No Critical peaks found
Notes:

1. Measuring frequencies from 9 kHz to the 30MHz.

2. The reading of emissions are attenuated more than 20 dB below the permissible

limits or the field strength is too small to be measured.

3. Distance extrapolation factor = 40 log (specific distance / test distance) (dB)

4. Limit line = specific Limits (dBuV) + Distance extrapolation factor

5. We have done x, y, z planes in EUT and horizontal and vertical polarization in detecting antenna.

FCC PT.15.247
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TEST RESULTS

Below 1 GHz
Operation Mode: Normal Mode
Frequency | Reading | Ant.factor | Cable loss | Ant. POL Total Limit Margin
M dBuV dB /m dB (H/V) dBuV/m dBuV/m dB
No Critical peaks found
Notes:

1. Measuring frequencies from 30 MHz to the 1 GHz.

2. Radiated emissions measured in frequency range from 30 MHz to 1000 MHz were made

with an instrument using Quasi peak detector mode.
3. We have done x, y, z planes in EUT and horizontal and vertical polarization in detecting antenna.
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Above 1 GHz

Operation Mode: 802.11b

Transfer Rate: 1 Mbps

Operating Frequency 2412

Channel No. 01 Ch

Frequency Reading AN.+CL-AMP G ANT. POL Total Limit Margin

[MHZz] dBuVv [dB] [H/V] [dBuV/m] [dBuV/m] [dB] Detect
4824 49.59 -0.10 \% 49.49 74 2451 PK
4824 36.47 -0.10 \% 36.37 54 17.63 AV
7236 48.67 10.13 \% 58.80 74 15.20 PK
7236 34.87 10.13 Vv 45.00 54 9.00 AV
4824 49.68 -0.10 H 49.58 74 24.42 PK
4824 36.57 -0.10 H 36.47 54 17.53 AV
7236 48.49 10.13 H 58.62 74 15.38 PK
7236 34.88 10.13 H 45.01 54 8.99 AV

Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin > 20 dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Total = Reading Value + Antenna Factor + Cable Loss - Amp Gain

5. Spectrum setting:
a. Peak Setting 1 GHz — 26 GHz, RBW = 1 MHz, VBW = 1 MHz.
b. AV Setting 1 GHz — 26 GHz, RBW =1 MHz, VBW = 10 Hz.

6. We have done 802.11b/g/n mode test. Worst case of EUT is 1 Mbps in 802.11b.

7. We have done X, y, z planes in EUT and horizontal and vertical polarization in detecting antenna.

FCC PT.15.247
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Operation Mode: 802.11 b

Transfer Rate: 1 Mbps

Operating Frequency 2437

Channel No. 06 Ch

Frequency Reading AN.+CL-AMP G ANT. POL Total Limit Margin

[MHZz] dBuVv [dB] [H/V] [dBuV/m] [dBuV/m] [dB] Detect
4874 48.50 0.13 \% 48.63 74 25.37 PK
4874 35.85 0.13 \% 35.98 54 18.02 AV
7311 47.35 10.01 Vv 57.36 74 16.64 PK
7311 34.23 10.01 Vv 44.24 54 9.76 AV
4874 48.77 0.13 H 48.90 74 25.10 PK
4874 35.87 0.13 H 36.00 54 18.00 AV
7311 47.99 10.01 H 58.00 74 16.00 PK
7311 34.24 10.01 H 44.25 54 9.75 AV

Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin > 20 dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Total = Reading Value + Antenna Factor + Cable Loss - Amp Gain

5. Spectrum setting:

a. Peak Setting 1 GHz — 26 GHz, RBW = 1 MHz, VBW = 1 MHz.
b. AV Setting 1 GHz — 26 GHz, RBW =1 MHz, VBW = 10 Hz.
6. We have done 802.11b/g/n mode test. Worst case of EUT is 1 Mbps in 802.11b.

7. We have done X, y, z planes in EUT and horizontal and vertical polarization in detecting antenna.
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Operation Mode: 802.11 b

Transfer Rate: 1 Mbps

Operating Frequency 2462

Channel No. 11 Ch

Frequency Reading AN.+CL-AMP G ANT. POL Total Limit Margin

[MHZz] dBuVv [dB] [H/V] [dBuV/m] [dBuV/m] [dB] Detect
4924 49.05 0.45 \% 49.50 74 24.50 PK
4924 36.65 0.45 \% 37.10 54 16.90 AV
7386 49.17 10.17 \% 59.34 74 14.66 PK
7386 34.85 10.17 Vv 45.02 54 8.98 AV
4924 48.69 0.45 H 49.14 74 24.86 PK
4924 35.24 0.45 H 35.69 54 18.31 AV
7386 48.36 10.17 H 58.53 74 15.47 PK
7386 34.81 10.17 H 44.98 54 9.02 AV

Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin > 20 dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Total = Reading Value + Antenna Factor + Cable Loss - Amp Gain

5. Spectrum setting:

a. Peak Setting 1 GHz — 26 GHz, RBW = 1 MHz, VBW = 1 MHz.
b. AV Setting 1 GHz — 26 GHz, RBW =1 MHz, VBW = 10 Hz.
6. We have done 802.11b/g/n mode test. Worst case of EUT is 1 Mbps in 802.11b.

7. We have done X, y, z planes in EUT and horizontal and vertical polarization in detecting antenna.
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8.5.2 RADIATED RESTRICTED BAND EDGE MEASUREMENTS

Test Requirements and limit, 815.247(d) §15.205, §15.209

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB below that in the 100 kHz
bandwidth within the band that contains the highest level of the desired power, based on either an RF
conducted or a radiated measurement. Attenuation below the general limits specified in Section 15.209(a) is
not required. In addition, radiated emissions which fall in the restricted bands, as defined in Section
15.205(a), must also comply with the radiated emission limits specified in section 15.209(a) (See section
15.205(c)).

Operation Mode: 802.11¢g

Transfer Rate: 6 Mbps

Operating Frequency 2412 MHz, 2462 MHz

Channel No. 01 Ch, 11Ch

Frequency Reading AN.+CL ANT. POL Total Limit Margin

[MHz] dBuv [dB] [HIV] [dBuV/m] | [dBuv/m] [dB] Detect
2390 35.18 33.86 H 69.04 74 4.96 PK
2390 12.51 33.86 H 46.37 54 7.63 AV
2390 30.89 33.86 \% 64.75 74 9.25 PK
2390 11.95 33.86 \% 45.81 54 8.19 AV
2483.5 34.97 34.02 H 68.99 74 5.01 PK
24835 15.53 34.02 H 49.55 54 4.45 AV
2483.5 32.14 34.02 Vv 66.16 74 7.84 PK
2483.5 13.96 34.02 \% 47.98 54 6.02 AV

Notes:

1. Total = Reading Value + Antenna Factor + Cable Loss
2. Spectrum setting:
a. Peak Setting 1 GHz — 26 GHz, RBW = 1 MHz, VBW = 1 MHz.
b. AV Setting 1 GHz — 26 GHz, RBW =1 MHz, VBW =10 Hz.
3. We have done 802.11b/g/n mode test. . Worst case of EUT is 6 Mbps in 802.11g
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8.6 POWERLINE CONDUCTED EMISSIONS

Test Requirements and limit, §15.207

For an intentional radiator which is designed to be connected to the public utility (AC) power line,

the radio frequency voltage that is conducted back onto the AC power line on any frequency or
frequencies within the band 150 kHz to 30 MHz shall not exceed 250 microvolts (The limit
decreases linearly with the logarithm of the frequency in the range 0.15 MHz to 0.50 MHz). The

limits at specific frequency range is listed as follows:

Limits (dBuV)
Frequency Range (MHz)
Quasi-peak Average
0.15t0 0.50 66 to 56 56 to 46
0.50t0 5 56 46
5to0 30 60 50

Compliance with this provision shall be based on the measurement of the radio frequency

voltage between each power line (LINE and NEUTRAL) and ground at the power terminals.

Test Configuration

See test photographs attached in Appendix 1 for the actual connections between EUT and support

equipment.

TEST PROCEDURE

1. The EUT is placed on a wooden table 80 cm above the reference ground plane.

2. The EUT is connected via LISN to a test power supply.

3. The measurement results are obtained as described below:

4. Detectors — Quasi Peak and Average Detector.
5. We are performed the AC Power Line Conducted Emission test for 54 Mbps, Ch.11 and 802.11g.

Because 802.11g mode is worst case.
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Conducted Emissions (Line 2)
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ROT: ooMA PTLE1
Manufacturer: PANTECH
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Oparator: J5 LEE

Test Specification: FCC PART 15 CLASE B
Comment: § /]
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9. LIST OF TEST EQUIPMENT

Calibration Calibration
Manufacturer Model / Equipment Serial No.
Interval Due

Rohde & Schwarz ENV216/ LISN Annual 02/09/2013 100073
Schwarzbeck VULB 9168/ TRILOG Antenna Biennial 02/09/2013 200
Rohde & Schwarz ESI 40 / EMI TEST RECEIVER Annual 05/03/2013 831564103
Agilent E4440A/ Spectrum Analyzer Annual 05/02/2013 US45303008
Agilent N9020A/ SIGNAL ANALYZER Annual 07/31/2013 MY51110020
HD MA240/ Antenna Position Tower N/A N/A 556
EMCO 1050/ Turn Table N/A N/A 114
HD GmbH HD 100/ Controller N/A N/A 13
HD GmbH KMS 560/ SlideBar N/A N/A 12
Rohde & Schwarz SCU-18/ Signal Conditioning Unit Annual 09/19/2012 10094
MITEQ AMF-6B-180265-35-10P / POWER AMP Annual 04/16/2013 667624
CERNEX CBL26405040 / POWER AMP Annual 04/16/2013 19660
Schwarzbeck BBHA 9120D/ Horn Antenna Biennial 10/17/2013 937
Schwarzbeck BBHA9170 / Horn Antenna(15 GHz ~ 40 GHz) Biennial 10/26/2012 BBHA9170342
Rohde & Schwarz FSP / Spectrum Analyzer Annual 02/09/2013 839117/011
Agilent E4416A /Power Meter Annual 11/07/2012 GB41291412
Agilent E9327A /POWER SENSOR Annual 05/02/2013 MY4442009
Wainwright Instrument WHF3.3/18G-10EF / High Pass Filter Annual 05/02/2013 1
Wainwright Instrument WHNX6.0/26.5G-6SS / High Pass Filter Annual 05/02/2013 1
Wainwright Instrument WHNX7.0/18G-8SS / High Pass Filter Annual 05/02/2013 29
Wainwright Instrument WRCJ2400/2483.5-2370/2520-60/14SS / Band Reject Filter Annual 05/02/2013 1
Hewlett Packard 11636B/Power Divider Annual 11/07/2012 11377
Hewlett Packard 11667B / Power Splitter Annual 06/05/2013 05001
DIGITAL EP-3010 /DC POWER SUPPLY Annual 11/07/2012 3110117
ITECH IT6720 / DC POWER SUPPLY Annual 11/07/2012 010002156287001199
TESCOM TC-3000C / BLUETOOTH TESTER Annual 11/14/2012 3000C000276
Rohde & Schwarz CBT /BLUETOOTH TESTER Annual 05/02/2013 100422
EMCO 6502.LOOP ANTENNA Biennial 01/11/2014 9009-2536
MITEQ AMF-6D-001180-35-20P/ POWER AMP Annual 07/30/2013 990893
Agilent 8493C / Attenuator(10 dB) Annual 07/30/2013 76649
WEINSCHEL 2-3 / Attenuator(3 dB) Annual 11/07/2013 BR0617
CERNEX CBLU1183540 / POWER AMP Annual 07/27/2013 21691
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